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Conducted limits AC Power line

Test Report No.: GOM20805-1795-C-2

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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EMI voltage test in the ac-mains according to FCC part 15
Ordernumber: GOM20805-1785

Approval Holder: GN Netcom A/S
EOT: Cordless Headset with BRase
Model: GNS125 base with GN9125 headset Micro
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Pflug
Test Conditions: Uncm: 120 V AC (AC/DC-ADAPTOR), Tnom: 23°C
Test Specification: V-Network: ESHZ2-Z5 (L1)
Comment 1: mode: DECT-1link
Comment 2: adaptor: SIL switching adapter Model No.: SS5A-5W-09 US 075065F
Level [dBpV]
70
'\
\
50|
A A T~
Y N N
MRAN IRV, 019 T \1
40 T : b ,
|
30 A - : L
WA \/ A /W ot l.
] A\ [\ i , _
20 \ A | ' i
/| ik ‘L* |
10
0
-10
150K 300k 500k 700k 1M 2M 3M  4M 6M 10M 30M
Frequency [Hz]
+ + MES FCCpl5 norm_fin AV
——MES FCCpl5 norm pre PK
MES FCCpl5 norm pre AV
LIM FCCpl5 QP 01 Voltage QP Limit

Page 1/1 22.05.2008 08:05 FCCplS norm



EMI voltage test in the ac-mains according to FCC part 15

Approval Holder:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1
Comment 2

Ordernumber:GOM20805-1795

GN Netcom &/S

DECT

GN9125 base with GN9125 headset Microc

Eurofins ETS Product Service GumbH / Mr. Pflug

Unom: 120 Vv AC (AC/DC-ADAPTOR), Tnom: 23°C

V-Network: ESH2-Z5 (N)

mode: DECT-link

adapteor: SIL switching adapter Model No.: SSA-SW-09 US 075065F
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EMI voltage test in the ac-mains according to FCC part 15
Ordernumber:GOMZ20805-1795

Approval Helder: GN Netcom A/S
EUT: DECT
Model: GN9120 base with GN9120 headset Micro
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Pflug
Test Conditions: Unom: 120 Vv AC (AC/DC-ADAPTOR), Tnom: 23°C
Test Specification: V-Network: ESH2-Z5 (N)
Comment 1: mode: charging
Comment 2: adaptor: SIL switching adapter Model Neo.: SSA-5W-09 US 07065F
Level [dBuV]
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Annex C

Emission bandwidth

Test Report No.: GOM20805-1795-C-2

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC Part 15.303(b) Emission bandwidth

Testprocedure ANSI 63.17-2006 6.1.3UPCS

EUT Cordless headset with Base
Model GN9125 UPCS

Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH

Test Specification 6.1.3 Emission bandwidth

Measured Bandwidth Emission Bandwidth = 1.42MHz
Max. Permitted Power Limit = 2.5 MHz

Test result Verdict = PASS
@ Emission Bandwidith *RBW 10 kH=z Delta 2 [T1 ]
*VBW 30 kHz 1.18 dB
Ref 20 dBm * Attt 30 dB SWT 40 ms 1.420000000 MH=z
20 Marker| 1 [T1
-13[70 dBm
10 1 i1 i 11 920824000 GCHz

=10

i (AN

TDF

D1l —-13.|992 dBm| II

50 [

EXT

F—50

60

70

-80

Center 1.921536 GHz 400 kHz/

Comment: Ansi C63.17-2006 6.1.3
Date: 26.JUN. 2008 14:04:50

Span 4 MH=z

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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Additional values as required for the detailed threshold monitoring bandwidth test
ANSI C63.17-1988 7.4.2

-6 dB points

Lower frequency :1921.184MHz
Higher frequency »1921.904MHz
-12 dB points

Lower frequency 1 1820.958MHz
Higher frequency :1922.118MHz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC Part 15.303(b) Emission bandwidth

Testprocedure ANSI 63.17-2006 6.1.3UPCS

EUT Cordless heacdset with Base
Model GN9125 UPCS

Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.3 Emissicn bandwidth

Measured Bandwidth Emission Bandwidth = 1.43MHz
Max. Permitted Power Limit = 2.5 MHz

Test result Verdict = PASS
<%%> Emission Bandwidth *RBW 10 kHz Delta 2 [T1 ]
*VBW 30 kH=z ~1.29 dB
Ref 20 dBm *Att 30 dB SWT 40 ms 1.430000000 MH=z
20 Marker| 1 [T1
-12182 dBm
10 I 11 024274000 GHz ﬂ
=3 |,
--10 Ly TDF
D1l —-14.[166 dBm %
L -20 JA i | J{ H]
-30 “l‘ﬂ EXT
L-40
=50
F—-60
70
-80
Center 1.924992 GH=z 400 kHz/ Span 4 MHz

Comment: Ansi C63.17-2006 6.1.3
Date: 26.JUN. 2008 14:09:50

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Additional values as required for the detailed threshold monitoring bandwidth test
ANSI C63.17-1988 7.4.2

-6 dB points

Lower frequency 1 1924.6MHz
Higher frequency 1 1925.396MHz
-12 dB points

Lower frequency 1 1924.416MHz
Higher frequency - 1925.578MHz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC Part 15.303(b) Emission bandwidth

Testprocedure ANSI 63.17-2006 6.1.3UPCS

EUT Cordless headset with Base
Model GNg125 UPCS

Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.3 Emission bandwidth

Measured Bandwidth Emission Bandwidth = 1.458MHz
Max. Permitted Power Limit = 2.5 MHz

Test result Verdict = PASS

<§%> Emission Bandwidth *RBW 10 kHz
*VBW 30 kH=
Ref 20 dBm *AtL 30 dB SWT 40 ms

Delta 2 [T1 ]
0

.21 dB

1.458000000 ME=z

20

F10

Marker| 1 [T1
-13
1. a29720

L 73 dBm

No0 CHz IEI

-10 #
D1 -14.1046 dBm

TDF

20 .n ul

]
‘ﬁr,‘rq

B A

EXT

-—50

F—60

=70

-80

Center 1.928448 GH=z 400 kHz/

Comment: Ansi C63.17-2006 6.1.3
Date: 26.JUN.2008 14:14:44

Span 4 MHz

Measurement diagram

Eurofins ETS Product Service GimbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Additional values as required for the detailed threshold monitoring bandwidth test
ANSI C63.17-1988 7.4.2

-6 dB points

Lower frequency : 1928.066MHz
Higher frequency . 1928.852MHz
-12 dB points

Lower frequency :1927.87MHz
Higher frequency :1929.03MHz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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RSS Gen

Occupied Bandwidth
EUT Cordless headset with Base
Model GN9125 UPCS
Approval Holder GN Netcom A/S

Temperature / Voltage 24°C/ Vnom
Test Site / Operator Eurofins ETS Productservice GmbH / Mr. Treffke

Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 4
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 OBW: 1.216 MHz
@ *RBW 30 kHz  Marker 1 [Ti ]
*VBW 100 kHz 13.99 dBm
Ref 25 dBm *Att 40 dB SWT 5 ms 1.921512000 CH=z
OBW 1,.216000p00 MEz] %k
20 ] Temp 1| [T OBW]
1196 dEm
* 10 M’v‘h . 1[. 220920000 GHz
TEw ﬂ\ug emp 2| (T1 OBW]
2 1L 00 dBm
1. 922136p00 cH

/ Y
L

|

r—40

50

F—60

70

Center 1.921536 GH=z 400 kH=z/ Span 4 MH=z

Comment: Ansi C63.17-1998 6.1.6.2
Date: 26.J0UN.2008 14:27:37

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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RSS Gen

Occupied Bandwidth
EUT Cordless headset with Base
Model (GN9125 UPCS
Approval Holder (GN Netcom A/S

Temperature / Voltage 24°C/ Vnom
Test Site / Operator Eurofins ETS Productservice GmbH / Mr. Treffke

Test Speciflication 4.4.1 Occupied Bandwidth
Comment 1 Channel.; 2
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 OBW: 1.208 MHz
<é%> *RBW 30 kH=z Marker 1 [T1 ]
*YBW 100 kHz 18.35 dBm
Ref 25 dBm *Att 40 dB SWT 5 ms 1.924984000 GHz
JI OBW  1|.208000DP00 MH=z | *
20 Temp L[ [T OBW]
1| 66 dBm
R+ |10 fl “\‘ 1).924392p00 GHz
U’V m Temp 2| [T1 OBW]
T2 1l 44 dBm
11 925600D00_GHz

B / \

Rl \’”““w%m

——40

EXT

——50

F—60

-—70

Center 1.924992 GH=z 400 kHz/ Span 4 MHz

Comment: Ansi C63.17-1998 6.1.6.2
Date: 26.JUN, 2008 14:25:31

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢c, D-15526 Reichenwalde, Germany
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RSS Gen

Occupied Bandwidth
EUT Cordless headset with Base
Model GN9125 UPCS
Approval Holder GN Netcom A/S

Temperatare / Voltage 24°C/ Vnom
Test Site / Operator Burofing ETS Productservice GmbH / Mr. Treffke

Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: ¢
Comment 2 A spectrum analyzer with an integrated $9% power bandwidth function is used
Comment 3 OBW: 1.192 MHz
<g%> *RBW 30 kH=z Marker 1 [T1 ]
*VBW 100 kH=z 18.19 dBm
Ref 25 dBm *Att 40 dB SWT 5 ms 1.9528440000 GH=

ORW  1/.192000p00 MHz
20 Temp 1| LTI OBW]
4l 32 dBm
W 1| 927848D00 GHz
*[-10
T2 Temp 2| [T1 OBW]
4l 25 dBm
1. 929040000 GHz

T \ -
7 Sl |-

=
i

- 60

=70

Center 1.928448 GHz 400 kHz/ Span 4 MH=z

Comment: Ansi C63.17-1998 6.1.6.2
Date: 26.JUN.2008 14:21:59

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex D

Peak Transmit Power

Test Report No.: GOM20805-1795-C-2

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex D
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FCC Part 15.319(c) Peak Transmit Power [imit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT Cordless headset with Base
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.2 Peak transmit power
Supply

Measured Bandwidth 1.458MHz
Max. Permitted Power 20,81 dBm
Measured Power 20,32 dBm

Test result Verdict = PASS
<%%> Peak transmit power RBW 3 MH=z Marker 1 [Tl 1]
*VBW 10 Miiz 20.12 dBm
Ref 30 dBm *Att 40 dB SWT 500 ps 366.000000 us
30 POWER |[T1]
PEAK ANGH 20L 32 dBm
o e 5 |
W 10 TRG
-0 TDF
10
lL—20 EXT
-—50
—-—60
T2
Tl
=70
Center 1.921536 GH=z 50 us/

Comment: Ansi C63.17-2006 6.1.2
Date: 26.JUN. 2008 14:33:45

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT Cordless headset with Base
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.2 Peak transmit power
Supply

Measured Bandwidth 1.458MHz
Max. Permitted Power 20,81 dBm
Measured Power 20.19 dBm

Test result Verdict = PASS
<%%> Peak transmit power REBW 3 Moz Marker 1 [T1 ]
*VBW 10 MH= 19.94 dBm
Ref 30 dBm *Att 40 dB SWT 500 us 366.000000 ns
30 POWER ([(T1]
PEAK ANG 20L19 dBm
20 =
.l'
W 10 TRG
Lo TDF
L-10
20 - EXT
IL i
F-50
F—60
T2
Tl
=70
Center 1.92495%92 GHz 50 us/

Comment: Ansi C&3.17-2006 6.1.2
Date: 26.JUN.2008 14:35:07

Measurement diagram

Eurcfins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Genmany
Page 1 of 1
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT Cordless headset with Base
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site f Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.2 Peak transmit power
Supply

Measured Bandwidth 1.458MHz
Max. Permitted Power 20,81 dBm
Measured Power 20,12 dBm
Test result Verdict = PASS

<%%> Peak transmit power RBW 3 MHz Marker 1 [T1 1
*VBW 10 MHzZ 19.85 dBm
Ref 30 dBm *Att 40 dB SWT 500 ps 366.000000 us

30 poweRr [Tl
PEAK AVG{ 20|12 dBm

CLR

- 10 TRG

-0 TDF

=10

r—20 EXT

T r- ”T

=50

F—60

[Tl
=10

Center 1.9284489 GH=z 50 ps/

Comment: Ansi C63.17-2006 6.1.2
Date: 26.JUN.2008 14:36:33

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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Annex E

Power spectral density

Test Report No.: GOM20805-1795-C-2

Eurofins ETS Product Service GmbH
Storkower Sir, 38¢, D-15526 Reichenwalde, Germany

Annex E
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Testprocedure ANSI 63.17-20006 6.1.5
UPCS
EUT Cordless headset with Base
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator Eurofins ETS Product Service GmbH
Test Specification 6.1.5 Power spectral density
Peak Frequency in MHz 1921,540000 MH=z
Total pulse energy in mW 0,000312 mW
Wideband pulse duration inms  0,389250 ms
PSD in mW 0,8010 mW
PSD in dBm -0,9635 dBm

Pass criteria; PSD is less than 3mW  Verdict = PASS

@ Power Spectral Densit RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -5.22 dBm
Ref 10 dBm *att 40 dB SWT 1.557 ms 634 .282875 us
10
Lo s E
1
S5GL
/ Ny |
1 7 “"“\\ e
D1 -17.[974 dB;;.’ N
=20 / \ TDE
——230 / \\
a0 EXT

SWH 100 o?/ 10D
=50

—-B80

-90

Center 1.92154 GH=z 155.7 us/

Comment: Ansi C63.17-2006 6.1.5
Date: 26 .JUN. 2008 14:07:49

Measurement diagram

Eurcfins ETS Product Service GmbH
Storkower Sir. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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Testprocedure ANSI 63.17-2006 6.1.5
UPCS

EUT
Model

Applicant
Temperature

Test Site / Operator
Test Specification

Peak Frequency in MHz
Total pulse energy in mW
Wideband pulse duration in ms

PSD in mW
PSD in dBm

Cordless headset with Base

GN9125 UPCS

GN Netcom A/S

23°C

Eurofins ETS Product Service GmbH
6.1.5 Power specitral density

1924,996000 MHz
0,000317 mW
0,389500 ms

0,8133 mW
-0,8976 dBm

Pass criteria: PSD is less than 3mW  Verdict = PASS

<%§> Power Spectral Densit

Refl

10 dBm

*Att

RBW 3 kHz Marker 1 [T1 1]

*VBW 10 kH=
40 dB SWT 1.558 ms

-5.77 dBm
634.690250 ps

10

Lo

T

--10

/ \%’ﬁw

8GTL.

TRG

D1 —17.

755 dBJ

~—30

TDF

F—40

EXT

SWH 100

07{ 10p

F—50

-—60

—70

—B0

-90

Center 1.924996 GHz

155.8 ns/

Comment: Ansi C63.17-2006 6.1.5
Date:

26.JUN. 2008

14:11:41

Measurement diagram

Storkower Str,

Eurcfins ETS Product Service GmbH
38¢, D-15526 Reichenwalde, Germany
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Testprocedure ANSI 63.17-2006 6.1.5

UPCS

EUT

Model

Applicant

Temperature

Test Site / Operator

Test Specification

Peak Frequency in MHz
Total pulse energy in mW
Wideband pulse duration in ms
PSD in mW

PSD in dBm

Cordless headset with Base
GN9125 UPCS

GN Nefcom A/S

23°C

Eurofins ETS Product Service GmbH
6.1.5 Power spectral density
1928,452000 MHz
0,000321 mW

0,389250 ms

0,8254 mW

-0,8332 dBm

Pass criteria: PSD is less than 3mW  Verdict = PASS

@ Power Spectral Densit

RBW 3 kH=z
*VBW 10 kH=z

Marker 1 [T1 ]

-5.86 dBm

Ref 10 dBm *4ott 40 dBR SWT 1.557 ms 634.477500 pns
10
L o s BN | A |
L SCGL
/ N
—10 / -‘-\‘\\ TRG
p1 —17.[773 de;;f \‘\
L —-20 / \ TDF
l 40 EXT
SWT 100 oj% 100
=50 /
,_60 \
Sl —]
70
L-80
—-80
Center 1.928452 GH=z 155.7 ns/
Comment: Ansi C63.17-2006 6.1.5
Date: 26.J0N.2008 14:17:38

Measurement diagram

Storkower Sfr. 38c, D-15526 Reichenwalde, Germany

Eurafins ETS Product Service GmbH

Page 1 of 1
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Annex F

Monitoring threshold

Test Report No.: GOM20805-1795-C-2

Eurofing ETS Product Service GmbH
Starkower Str. 38c, D-15526 Reichenwalde, Germany

Annex F
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Test case Rev. Draft ANSI 7.3.2 upper threshold.xml
Date 27.06.2008 14:00:08

Reference to the EUT GOM20805-1795 / GN9125 UPCS

Comment: initial setup

Cordless headset with Base
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peakin dBm | Peakin dBm_ | PeakindBm | PeakindBm | Peakin dBm
RMS in dBm RMSindBm | RMSindBm | RMSindBm [ RMSin dBm
00:03:08.0781250 -50 -50,2 -47 -50,4 -50,6 -50 dBm
-50,1 -50,3 -50,4 -50,5 -50,7
00:03:20.5468750 -50,4 -50,4 -43,3 -50,6 -50,8 -51 dBm
-50,9 -50,8 -50,9 -51 -51,2
00:03:31.1093750 -51,9 -52,1 -48.4 -52,4 -52,6 -52 dBm
-52,1 =523 -52,4 -52,6 -52,7
00:03:43.3281250 -49 -53,1 =532 -53,3 -53,5 -53 dBm
-53 -53,2 -534 -53,5 -53,7
00:03:59.7968750 -49,3 -54 -54,2 -54,3 -54,5 -54dBm
-54 -54,2 -54,4 -54,5 -54,7
00:04:13.703 1250 -54.7 -54,9 -51,1 -55,3 -55,5 -55 dBm
-54.9 -55,1 -55,4 -55,5 -55,7
00:04:28.9687500 -55,7 -55,9 -50,8 -56,2 -56,4 -56 dBm
-55,9 -56,1 -56,3 -56,5 -56,7
00:04:43.3593750 -56,6 -56,8 -52 -57,2 -57.4 -57 dBm
-56,9 -57,1 -57,3 =375 -57,7
00:04:56.7812500 -57,7 -57,8 -58 -52,2 -58,3 -59 dBm
-37.9 -58,1 -58,3 -58,5 -58,7
00:05:12.1562500 -58,6 -58,8 -589 -52,8 -59.3 -59 dBm
-58,9 -59,1 -59.3 -59,5 -59,7
00:05:40.4843750 -59,2 -52 -59,2 -59.4 -59,6 -60 dBm
-59.9 -60,1 -60,2 -60,5 -60,6
00:05:53.1562500 -59 -59,1 -54,1 -59.4 -59,5 -61 dBm
-59,8 -60 -60,1 -60,4 -60,5
00:06:16.2812500 -01 -61,3 -53,3 -61,5 -61,7 -62 dBm
-62 -62,2 62,2 -62,6 -62,8
00:06:28.6093750 -01,7 61,4 -61,6 -43.8 || Upper
-62,9 -63,1 -63,3 -63,5 threshold leval:
-63 dBm
Log file

Eurofins Product Service GmbH
Storkower Str. 38C, D-15526 Reichenwalde
Page 1 of 2
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ETS Product Service GmbiH

Test case Rev. Draft ANSI 7.3.3 least interfered channel.xml
Date 27.06.2008 14:30:28

Reference to the EUT GOM?20805-1795 / GN9125 UPCS

Comment: 733 b

Cordless headset with Base
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm Peak in dBm | Peakin dBm [ Peakin dBm | Peakin dBm
RMS in dBm RMS in dBm RMS in dBm RMS in dBm RMS in dBm
01:03:22.7500000 -86,3 -56,2 -87 -86,8 -87.3 Interferer off
-06 -79.,5 95,9 -05,9 -95,9
01:03:30.2968750 613 -532 61,8 2736 -78,9 Interferer on
-61,8 -62 -62,3 -75,5 -825
01:03:51.3593750 -60,6 -58,4 -56,5 -46,1 OK 1
-61,7 -61,9 -62,1 -73,1
01:03:55.5468750 -61,3 -61,1 61,7 =733 -56,6
-61,8 -62 -62,2 -75.4 -783
01:03:59.8125000 -60,G -60,1 -553 -49 OK 2
-61,8 -62 -62,1 -73,5
01:04:03.6718750 -Gl 4 -52.7 61,7 -73.6 -56,8
-G1,8 -61,9 -62,3 -75.4 -78,1
01:04:07.3437500 -60,5 -59,1 -60,2 =525 OK 3
61,7 «02 -62,1 =74
01:04:12.0312500 =01 -61 -61,1 733 -50,6
-G1,8 -62 -62,2 -754 -78,2
01:04:18.5312500 -60,4 -60,6 -60,3 -46,3 . OK 4
-61,7 -62 -62,1 -73,2
01:04:22.5000000 61,3 -61,6 -61,9 -73.,6 -57,1
-G1,8 -62 -62,3 =754 -78,6
01:04:25.7656250 -60,6 -595 57,2 -49 3 oK 5
-G1,8 -61,9 -6272 -73.7
Log file

Eurofins Product Service GmbH
Storkower Str. 38C, D-15526 Reichenwalde
Page 1 of 1




&% eurofins

ETS Product Service GmbH

Test case Rev. Draft ANSI_7.3.3 least_interfered channel.xml
Date 27.06.2008 14:34:11

Reference to the EUT GOM20805-1795 / GN9125 UPCS

Comment: 733 ¢

Cordless headset with Base
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1023.264 1924.992 1926.720 1928.448 Comment
MHZ MHz NiHz MHz MHz
Peak in dBm | Peakin dBm | Peakin dBm | Peakin dBm | Peakin dBm
RMSindBm | RMSindBm | RMSindBm | RMSindBm | RMSindBm
01:07:12.0937500 -86,6 -86,4 -86,2 -86,2 -57,1 Interferer off
-95,9 -96,1 95,9 957 -80,5
01:07:23.8125000 -614 -53,3 -61,8 -78,5 -56,1 Interferer on
61,8 -62 62,2 -823 743
01:07:33.5625000 -60,2 -60 -54.9 -4, 1 OK 1
61,7 62 62,1 -70,8
01:07:38.1406250 -61,4 -61,6 -61,8 -73,6
-61,8 -62 -62,2 78,2 =757
01:07:42.6406250 -59,2 -58,2 -45 8 472 oK ?2
61,7 -61,9 -62,1 _ 73,1
01:07:47.0156250 6l4 61,5 61,3 36,5 73,5
-61,8 -62 -62,2 -78 -75,6
01:07:50.9062500 -00,4 =577 -49 -48.5 OK 3
-61,7 -61,9 -02 73,3
01:07:55.1875000 -01,4 -G1,0 -61,7 -56,3 -73,9
-61,8 -62 -62,3 -78,3 -75,7
01:07:59.1562500 -58,9 -57,5 -56,3 -40.4 OK 4
-61,7 -61,9 -62,1 =71
01:08:03.3281250 -601,3 -01,6 -61,8 -50,6 =737
-01,8 -62 -02,2 -78,1 -75,6
01:08:08.3281250 -593 -59.8 475 -43,4 QK5
-61,7 619 -62 723
Log file

Eurofins Product Service Gmbl
Storkower Str. 38C, D-15526 Reichenwalde
Page 1 of 1
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Test case

Reference to the EUT

Comment:

ETS Product Service GmbH

Rev. Draft ANSI 7.3.3 least interfered channel xml
Date 27.06.2008 14:48:54

GOM?20805-1795 / GNO9125 UPCS

733 4

Cordless headset with Base
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peakin dBm | PeakindBm [ Peakin dBm Peak in dBm | Peak in dBm
RMS in dBm RMSindBm | RMSindBm ! RMSin dBm RMS in dBm
(01:21:45.6250000 -85,9 -86,5 -86 -61,3 -85,3 Interferer off
-95.8 =957 957 -34,5 -95.7
01:21:49.9843750 61,4 -61,35 -61,8 -61,7 -81,7 Interferer on
-61,8 -62 -62.2 -80,1 -88
01:21:57.3906250 -59.8 -59,3 -60,1 -53.7 OK 1
-61,7 -61,9 -62,1 -77,8
01:22:00.5625000 -61,4 -61,5 -61,8 -78.,5
-61,8 -62 -62.3 -81,3
01:22:03.8281250 -60,5 -59,9 -59,9 -49,8 OK 2
-61,7 -62 -62,1 -76.,9
01:22:07.4062500 -G1,4 -61,6 -61,8 71,5
-01.,8 -62 -62,2 -81,3
01:22:15.7343750 -60,5 -59.9 -60 -49,8 OK 3
61,8 -61.9 62,2 -76,9
01:22:19.8281250 614 -61,6 -61,8 -78,2
61,8 -2 -62,3 -813
01:22:24.9375000 -60,3 -60.4 -56,5 -53,6 OK 4
-61,7 02 -62,1 -717.8
01:22:28. 7187500 -61,3 -61,6 -61,8 -77.8
61,8 -62 -62.3 -81.4
01:22:52.0781250 -60,3 -60,5 -594 -45,9
61,7 -61,9 -62,1 75,4
Log file

Eurofins Product Service GmbH

Storkower Str. 38C, D-15526 Reichenwalde

Page 1 of' 1




=2 eurofins

ETS Product Service GmbH

Test case Rev. Draft ANSI 7.3.3 least interfered channel.xml
Date 27.06.2008 14:52:42

Reference to the EUT GOM20805-1795 / GN9125 UPCS

Comment: 733 e

Cordless headset with Base
GN Netecom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm | Peakin dBm Peak in dBm | Peak in dBm Peak in dBm
RMSindBm | RMSindBm | RMSindBm | RMSindBm | RMS in dBm
01:26:00.2812500 -853 -86.,8 -56,5 -86,2 -86,6 Interferar off
=959 -96 79,7 958 =959
01:26:05.1562500 -60,9 -61,6 -55,3 -81,7 -78 Interferer on
-61,8 -62 62,2 -87,7 -81,5
01:26:12.8437500 -59,1 -59,9 -50,5 ' ’ : -47,5 OK 1
-61,7 -61,9 -62 42,4 75,7
01:26:16.8125000 61,4 61,1 61,8 36,6 78,7
-61,8 -62 62,2 79,4 -81,6
01:26:20.7031250 57,9 -60 478 -43 OK 2
-61,7 61,0 -62 73,7
01:26:24.3750000 61,4 -61,5 61,9 -36,7 2775
-61,3 -62 -623 7195 -81,6
01:26:27.8437500 60,2 -55.4 -56,4 -40 OK 3
61,7 61,9 -62,1 71,9
01:26:31.5312500 613 61,6 -61,2 78,6
-61,8 -62 -622 =795 -81,6
01:26:34.5000000 60,2 60,1 50,4 B3 OK 4
-61,7 -62 -62 -73.8
01:26:37.8750000 -61,3 61,6 -61,7 -78,3
-61.8 -62 -623 195 -81,5
01:26:41.1250000 -60 -60 -46,7 435 OK 5
-61,7 -62 -62 =741
Log file

Eurofins Product Service GmbH
Storkower Str. 38C, D-15526 Reichenwalde
Page 1 of 1
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Annex G

Monitoring of intended transmit window and maximum reaction time

Test Report No.; GOM20805-1795-C-2

Eurofins ETS Product Service GmbH
Starkower Str, 38¢, D-15526 Reichenwalde, Germany

Annex G
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Test case

Reference to the EUT

Comment:

The LOG table shows the level changes on each Channel of the fransmission system

ETS Product Service GmbH

Rev. Draft ANSI 7.5 reaction_time high ch.xml
Date 27.06.2008 15:23:03

(GOM20805-1795 / GN9125 UPCS

7.5 high ch 50/ 35us

Cordless headset with Base
GN Netcom A/S

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak indBm | PeakindBm [ PeakindBm | Peakin dBm [ Peakin dBm
RMSindBm | RMSindBm | RMSindBm | RMSindBm | RMSin dBm
01:55:07.2656250 -74,6 -75,2 =742 -55,7 -74.5 Interference
-84.9 -84,7 -84,8 753 -84,7 off
01:55:14.2656250 -31,2 275 -50,5 51,1
-52 -50 -72,7 =79
01:56:00.6093750 -51,9 -60,6 -60,7 -61,1 -56 50us
-61,6 62,1 62,3 -62,5 -66,1 interference on,
ne connection
01:56:14.1718750 -54.7 -30,1 31,7 -28,1
-82,8 -51 -51,8 -50,3
01:56:58.9062500 -60,2 -60,3 -31,% -51,9 -49.5 35us
-61,8 62 -62,1 -62,3 61,7 interference on,
no connection
Log file

Eurofins Product Service GmbH

Storkower Sir. 38C, D-15526 Reichenwalde

Page 1 of 1
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Test case

Reference to the EUT

Comment:

ETS Product Service GmbH

Rev. Draft ANSI 7.5 reaction time low ch.xml
Date 27.06.2008 15:29:50
GOM20805-1795 / GNS125 UPCS

7.5 low_ch 50/35us

Cordless headset with Base
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm Peakin dBm | Peakin dBm | Peakin dBm Peak in dBm
RMSindBm [ RMSindBm | RMSindBm | RMSin dBm RMS in dBm
02:01:39.4218750 -75.5 -73,2 -55,5 -75.3 274,53 Interference
-84,8 84,6 -75,1 -84,6 -84,7 off
02:01:51 =514 -30,6 -324 -26,8 Test
-82,3 -51,3 -52,] -50,5 Connection
02:02:10.9531250 49,5 -60,4 60,7 -60,9 61,2 5018
64,7 -62 -62.3 62,5 -62,8 interference on,
no connection
02:02:29.8281250 -51,4 -30,6 =324 -26,8 Test
823 -51,3 -52,1 -50,5 connection
02:03:33.9531250 -46,6 -59.7 -G0,8 -61 35us
-60,2 62 62,3 -62,5 -62,8 interference on,
no conneclion
Log file

Eurofins Product Service GmbH

Storkower Str. 38C, D-15526 Reichenwalde

Page 1 of 1
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Annex H

Monitoring bandwidth

Test Report No.: GOM20805-1795-C-2

Eurofing ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex H
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ETS Product Service GmbH

Test case Rev. Draft ANSI 7.4.1 monitoring_bandwidth.xml
Date 27.06.2008 15:14:47

Reference to the EUT GOM20805-1795 / GN9125 UPCS

Comment: 7.4.1 simple compliance test_high -30%

Cordless headset with Base
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.538 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm Peak in dBm | Peakin dBm | PeakindBm | Peakin dBm
RMSindBm | RMSindBm | RMSindBm | RMSindBm | RMSin dBm
01:48:27.8281250 -54.8 =75 -75,3 74,6 -75,8 Interference
74,7 -84,7 84,8 -84,7 -84.8 off
01:48:35.5156250 -52.9 30,3 314 =272 Test
-82,5 -51 -52,1 —49,8 conn ection
01:48:47.6562500 -60 -60,5 -60,8 -52.,0 -51,6 Interference
-61,8 -62,1 -62,3 -62,3 -53 on, no
establish
connection
Log file

Eurofins Product Service GmbH
Storkower Str. 38C, D-15526 Reichenwalde
Page 1l of 1
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ETS Product Service GmbH

Test case Rev. Draft ANSI 7.4.1 monitoring_bandwidth.xml
Date 27.06.2008 15:10:04

Reference to the EUT GOM20805-1795 / GN9125 UPCS

Comment: 7.4.1 simple compliance test low_+30%

Cordless headset with Base
GN Netcom A/S

The LOG table shows the level changes on each Channel of the fransmission system

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm Peak in dBm Peak in dBm Peak in dBm Peak in dBm
RMS in dBm RMS in dBm RMS in dBm RMS in dBm RMS in dBm
01:43:26.1093750 =755 -74,9 -55,3 -74.8 74,2 Interferer off
-84.8 -84.7 -75,2 -84,7 -84,8
01:43:36.3750000 -30,6 -31,2 NGl 2264 -449 Test
-5 1,1 -52,2 -50 =71 ,6 Connecﬁon
01:43:51.4375000 -51 -60,4 -51,8 -60,3 61 Interference
-52 62 -62,1 -62,4 -62,8 on, no
estabish
connection

Log file

Eurofins Product Service GmbH
Storkower Str. 38C, D-15526 Reichenwalde
Page 1 of 1
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ETS Product Service GmbH

Test case Rev. Draft ANSI 7.4.1_monitoring_bandwidth. xml
Date 27.06.2008 15:05:41

Reference to the EUT GOM20805-1795 / GN9125 UPCS

Comment: 7.4.1 simple compliance test_low_-30%

Cordless headset with Base
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm Peak in dBm Peak in dBm Peak in dBm Peak in dBm
RMSindBm | RMSindBm | RM8in dBm RMS in dBm | RMS in dBm
01:38:38.7031250 75,6 =747 75,6 -55.6 72,9 Interferer off
-84.7 -84,6 -84.7 -72,7 -84,8
01:38:52.7031250 -31,6 -18,9 6. -49.5 -49.7 Test
524G -40,9 -71,6 -794 connection
01:39:31.8281250 51,6 -60,6 -52,7 -60,7 Interference
-52,1 -62 -62.3 -62,3 -62,8 on, no
establish
connection

Log file

Eurofins Product Service GmbH
Storkower Str. 38C, D-15526 Reichenwalde
Page 1 of 1
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ETS Product Service GmbH

Test case Rev. Draft ANSI 7.4.1_monitoring_bandwidth.xml
Date 27.06.2008 15:18:11

Reference to the EUT GOM20805-1795 / GN9125 UPCS

Comment: 7.4.1 simple compliance test_high_+30%

Cordless headset with Base
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.,992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz

Peak in dBm | Peakin dBm | PeakindBm | PeakindBm [ Peakin dBm
RMSindBm | RMSindBm | RMSindBm | RMSindBm | RMS in dBm

01:51:45.9218750 75,8 74,7 -75,5 -55,3 <747 Interference
-84.,8 847 84,7 75,4 -84.6 off
01:51:52.8281250 -52,1 =304 -32,5 282 Test
-82.4 -51,7 -52,3 -50,3 connection
01:52:08.2031250 -60,2 -60,5 -52.3 -60,9 =524 Interference
61,8 -62 -62,1 -62,5 -53 on, no
establish
connection
Log fife

Burofins Product Service GmbH
Storkower Str. 38C, D-15526 Reichenwalde
Page 1 of 1
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Annex |

Duration of Transmission

Test Report No.. GOM20805-1795-C-2

Eurofing ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex |
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Test case

Reference to the EUT

Comment:

The LOG table shows the level changes on each Channel of the transmission system

ETS Product Service GmbH

Rev. Draft
ANSI 8.2.2. Transmission_ duration PP_only.xml
Date 30.06.2008 15:44:12

GOM20805-1795 / GN9125 UPCS

initial setup

Cordless headset with Base
GN Netcom A/S

Time stamp 1921.536 1923.264 1924.902 10926.720 1028.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm | Peakin dBm | PeakindBm | Peakin dBm Peak in dBm
RMS in dBm RMS indBm | RMS in dBm RMS in dBm RMS in dBm
00:00:16.7500000 29 43,2 -61,3 71 71,5
-14.4 -90,3 -93.7 945
04:00:15.1250000 -22,3 =223 514 -G3 71,1
-41.9 -43.3 -78,8 -90,7 -93.7
04:00:15.2343750 49,5 3 -48,7 -61,3 70,2
-77.2 =778 -90,8 -93.9
08:00:15.2968750 49,4 225 219 40,2 -62,8
-78,1 41,6 -41,9 -72.6 50,4
0 00:15.3906250 -04.5 -49.5 -42.9 -65
92 -77.3 E -74,6 923
08:15:35.4687500 63,8 -49,1 219 48 4 622
91,8 -78,1 41,7 -71,5 -91

The occupation of the same combined time and spectrum window by the EUT 1s 4h.

Log file

Eurofins Product Service GmbH
Storkower Str. 38C, D-15526 Reichenwalde

Page 1 of 1
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Annex J

Connection acknowledgement

Test Report No.: GOM20805-1795-C-2

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex J
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ANSI C63.17-2006 Rev. Draft ANSI 8.2.1 Acknowledgements

TUPCS1900
EUT Cordless headset with Base
Model GN9125 UPCS
Approval Holder GN Netcom A/S

Temperature / Voltage 24°C/ Vnom
Test Site / Operator EBurofins ETS Productservice GmbH / Mr. Treffke

Test Specification ANSI C63.17-2006 Rev. Draft ANSI 8.2.1 acknowledgements
Comment 1 Test connection with unblocked acknowledgements
Comment 2 TDMA, two time slot are inferference free
Comment 3 connection is establish
RBW 3 MH=z
*yBW 1 MHz
Ref 10 dBm *att 20 dB SWT 10 ms
| *
Lo
10 | A |
20
W -—30 TRG
40
L7
L-80
Center 1.924992 GHz 1 ms/
*RBW 30 kHz
VBW 300 kHz EXT
Ref O dBEm *Att 20 dB * SHT 500 ms
*
L-10
L—20 B
L-30
1 av*
CLRWR [-—40
L-50
60
| 70 H 1 ¥ |
-850 i 1|Ill\ J. Illlllll I
VA A Py von > A " GRC I AU AT A
L—90
Center 1.924992 GH=z 1 MH=Z/ Span 10 MH=z

Comment: Ansi C63.17-1998 6.1.6.2
Date: 27.JUN.2008 15:17:48

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Sfr. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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SOETUEE PR ady pond Sipszaai ;
EORYE Prosuct Sorvice U

ANSI C63.17-2006 Rev, Draft ANSI 8.2.1 acknowledgements

UPCS1900
EUT Cordless headset with Base
Model GN9125 UPCS
Approval Holder GN Netcom A/S

Temperature / Voltage 24°C/ Vnom
Test Site / Operator Eurofins ETS Productservice GmbH / Mr. Treffke

Test Specification ANSI C63.17-2006 Rev. Draft ANSI 8.2.1 acknowledgements
Comment 1 paragraph a} blocked acknowledgements from the companion device
Comment 2 by blocking the Rx time slots from the companion device
Comment 3 The EUT cease transmission on the communications channel after 612 ms,
Limit: < 1second
RBW 3 Mz Delta 1 [T1 ]
*VBW 1 Mz -8.25 dB
Ref 10 dBm *Aatt 20 dB SWT 3 s 612.000000 ms
MarKer 1 {T1l| 1] e
¢ —1PTUZ dEm
—10 = 624 nnnoon m= | JEN
1
e seL
'
TEW el TRG
L-40
-50
Ta
Center 1.924992 GHz 300 ms/
* RBW 30 kHz
VEW 300 kHz EXT
Ref O dBm *Att 20 dB * SWT 500 ms
*
10
--20 B
L-30
1 AV*
VvIEW |40
L-50
60
-0 Lkin
e
- ‘ P | I -|AJ ‘ f Vg | A
rerpy IR ACH Ly L ¥
L-90
Center 1.924992 GH= 1 MH=z/ Span 10 MHz

Comment: Ansi €63.17-1998 6.1.6.2

Date:

27.J0UN.2008 15:28:25

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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Test case

Reference to the EUT

Comment:

The LOG table shows the level changes on each Channel of the transmission system

ETS Product Service GmbH

Rev. Draft ANSI 8.2.1 Acknowledgments 30s.xml
Date 27.06.2008 16:21:27

GOM20805-1795 / GN9125 UPCS

8.2.1 Acknowledgments for b) and ¢)

Cordless headset with Base
GN Netcom A/S

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm Peak in dBm Peak in dBm | Peak in dBm Peak in dBm
RMS in dBm RMSindBm | RMSindBm | RMS in dBm RMS in dBm
00:00:23.4531250 -59.5 -51,9 -51,6 -58,3 connection
-61,5 -61,6 -61,9 -62.3
00:00:20: 1250000 -59.9 -533 43 8 -58.5 Block
-61.4 -61,5 -61,8 -62,2 acknowledge-
ments from the
companion
device
00:00:45: 0937500 -57.4 -55,5 -61,1 -61,8 No
61,4 61,6 -62,1 -62,4 transmissio
n

The EUT terminates the transmission on the communications channel after 3 seconds

Log file

Eurofins Product Service GmbH

Storkower Str. 38C, D-15526 Reichenwalde

Page 1 of 1
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Annex K

Selected channel

Test Report No.. GOM20805-1795-C-2

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex K
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Test case

confirmation.xml

Reference to the EUT

Comment:

ETS Product Service GmbH

Rev. Draft ANSI 7.3.4_selected channel

Date 27.06.2008 15:00:42
GOM?20805-1795 / GN9125 UPCS

initial setup

Cordless headsef with Base
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1024.992 1926.720 1928.448 Comment
MHZ MHz MHz MH=z MHz
Peak in dBm | Peakin dBm Peak in dBm | Peak in dBm Peak in dBm
RMS in dBm RMS in dBm RMS in dBm RMS in dBm RMS in dBm
01:34:10.4687500 -86,5 -86,6 -87 -56,8 -87.3 Interferer off
=059 -05,8 -95,7 -80 -05,9
01:34:14.0312500 614 -61,6 -61,8 =79 Interferer on
-61,8 62 -62.2 -82,5
01:34:22.6093750 -60,3 -60,4 59,2 1 OK 1
-61,7 61,9 -62,1
01:34:39.1562500 -60,1 -57,6 -45.7 QK2
-61,7 -61.9 -62,1
Log file

Eurofins Product Service GmbH

Storkower Str. 38C, D-15526 Reichenwalde

Page 1 of 1
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Annex L

Duplex connections

Test Report No.: GOM20805-1795-C-2

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15528 Reichenwalde, Germany

Annex L
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ANSI 8.3.2 Duplex connections

Subclause 8.3.2 (d)
EUT Cordless headset with Base
Model GN9125 UPCS
Approval Holder GN Netcom A/S

Temperature / Voltage 24°C/ Vnom
Test Site / Operator Eurofins ETS Productservice GmbH / Mr. Treffke

Test Specification ANSI C63.17-2006 Revision Draft
Comment 1 Rx time slot 2 is interference free
Comment 2 Connection in Rx time slot 2
Comment 3 Verdict : PASS

RBW 1 MHz
*VBW 1 MH=z
Ref 0O dBm *ntt 10 dB SWT 10 ms
0 *
10 | A |
—20 TRG
30
——40
50 EXT

-100

Center 1.924892 GHz 1 ms/

Comment: Ansi C63.17-19298 6.1.6.2

Date:

27.JUN.2008 16:04:41

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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ANSI 8.2.3 Duplex connections
Subclause 8.3.2 (f)

EUT Cordless headset with Base
Model GN9125 UPCS
Appreval Holder GN Netcom A/S

Temperature / Voltage 24°C/ Vnom
Test Site / Operator Eurofins ETS Productservice GmbH / Mr. Treftke

Test Specification ANST C63.17-2006 Revision Draft 1.1
Comment 1 Tx time slot 2 is interference free
Comment 2 Connection in Tx time slot 2
Comment 3 Verdict : PASS
@ RBW 1 MHz
*yBW 1 MHz
Ref O dBm *Aatt 10 dB SWT 10 ms
¢ *
| 10 | 2 |
CLRWER 50 TRG
30
L-40
| -50 i EXT

=100

Center 1.924992 GH=z 1 ms/

Comment: Ansi €63.17-1998 6.1.6.2
Date: 27 .JUN.2008 16:07:41

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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ANSI 8.2.3 Duplex connections
Subclanse 8.3.2 (g)

EUT Cordless headset with Base
Model GNO9125 UPCS
Approval Holder GN Netcom A/S

Temperature / Voltage  24°C/ Vnom
Test Site / Operator Eurofins ETS Productservice GmbH / Mr. Treffke

Test Specification ANBSI C63.17-2006 Revision Draft
Comment 1 No connection establisht in the interference free time slot.
Comment 2 The slot pair are not a duplex slot pair.
Comment 3 Verdict pass
@ REW 1 MHz
*VBW 1 MHzZ
Ref 0 dBm *Att 10 dB SWT 10 ms
0 *
10 =
CLRWR L 50 TRG
--30
L—40

"‘ = EXT

--B80

-—90

-100

Center 1.924992 GH=z 1 ms/

Comment: Ansi C63.17-199%8 6.1.6.2
Date: 27 . JuN. 2008 16:09:43

Measurement diagram

. Eurofins ETS Product Service GmbH
Storkower Sfr. 38c, D-15526 Reichenwalde, Germany
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Annex M

Emissions inside and outside the sub-band

Test Report No.. GOM20805-17985-C-2

Eurcfins ETS Product Service GmbH
Storkower Str. 38¢c, D-15526 Reichenwalde, Germany

Annex M
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FCC Part 15.323(d.2) In-band unwanted emission

Testprocedure ANSI 63.17-2006 6.1.6.1

UPCS

EUT Cordless headset with Base

Model GN9125 UPCS

Applicant GN Netcom A/S

Temperature 23°C

Test Site / Operator ~ Eurofins ETS Product Service GmbH

Test Specification 6.1.6.1 In-band unwanted emission

1.458MHz
% In—-band unwanted emis *RBW 10 kHz
*VBW 30 kHz
Ref 20 dBm *Att 30 dB *SWT 23 s
20
T T CHﬁZK PARIS

10 { [ 2 |
== |,

=10 ; TDF

| ~20 i { \ i

| -30 EXT

Comment :
Date:

inkband

40U ll .1

-—50

-—60

-—70

-80

Center 1.921536 GHz 1.3 MH=z/

Ansi C63.17-2006 6.1.6.1

26.JUN. 2008 14:43:00

Span 13 MHz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC Part 15.323(d.2) In-band unwanted emission

Testprocedure ANSI 63.17-2006 6.1.6.1

UPCS
EUT Cordless headset with Base
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site f Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.6.1 In-band unwanted emission
1.458MHz
@ In-band unwanted emis *RBW 10 kHz
*VBW 30 kH=z
Ref 20 dBm *ntt 30 dB *GWT 23 s
20
IIMIT CHEK PAK[S
10
= |,
——10 TDF
l._20 1 l

EXT

F-60

70

-80

Center 1.924992 GH= i.3 MHz/ Span 13 MH=

Comment: Ansi C63.17-2006 6.1.6.1
Date: 26.JUN. 2008 14:41:24

Measurement diagram

Eurcfins ETS Product Service GimbH
Storkower Sir. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC Part 15.323(d.2) In-band unwanted emission

Testprocedure ANS! 63.17-2006 6.1.6.1

UPCS
EUT Cordless headset with Base
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site { Operator  Euroefins ETS Product Service GmbH
Test Specification 6.1.6.1 In-band unwanted emission
1.458MHz
<§%> In-band unwanted emis *RBW 10 kHz
*VBW 30 kHz
Ref 20 dBm *Att 30 dB *SWT 23 s
20
LIMIT CHECK PASIS
L10 | A |
=3 ||,
-—10 )‘ TDF
,_20 II [ k
30 w EXT
inband l
=20 H..
--50
60
L-70
-80
Center 1.928448 GHz 1.3 MHz/ Span 13 MH=z

Comment: Ansi C63.17-2006 6.1.6.1
Date: 26.JUN.2008 14:39:19

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 1 of 1
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FCC Part 15.323(d.1) Out-of-band emission

Testprocedure ANSI 63.17-2006 6.1.6.2

UPCS
EUT Cordless headset with Base
Model GN9125 URPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site f Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.6.2 Out-of-band emission

meaasurement on the lowest carrier
Carrier=1821.536MHz

@ Oout—-of-band emission *RBW 10 kH=z
*VBW 30 kHz
Ref 20 dBm *att 30 dB *S5WT 23 3
20
LIMIT CHECK PAES
10 | | A |
panx i
10 { TDF
|--20 i
30 A EXT
outband
a3
50
— 60
-0
-80
Center 1.9%2 GHz 1 MHz/ Span 10 MHz

Comment: Ansi C63.17-2006 6.1.6.2
Date: 26.JUN. 2008 14:44:59

Measurement diagram

Eurofins ETS Preduct Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC Part 15.323(d.1) Out-of-band emission

Testprocedure ANSI 63.17-2006 6.1.6.2

UPCS
EUT Cordless headset with Base
Model GNZ125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.6.2 Out-of-band emission

measurement on the highest carrier
Carrier=1928.448MHz

<%%> Out-of-band emission *RBW 10 kHz
* VBW 30 kH=z
Ref 20 dBm *ACT 30 ds * SWT 23 s
20
LIMTIT CHECK PABS
10 ) [ 2 |
=3 |,
oudband

=10

PN
M

F~30

—~—60

-80

Center 1.93 GHz 1 MHz/ Span 10 MH=z

Comment: Ansi C63.17-2006 6.1.6.2
Date: 26.JUN.2008 14:46:36

Measurement diagram

Eurofins ETS Praduct Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1



Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (FP-FLEX)
Model: GN9125 DECT 6.0 / ant,: 1 / 1928.448;1921.536 MHz
Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HK 116,
Comment 2: Freq:176.152MHz Pmax:-48,01dBm RBW: 100 kHz
Level [dBm]

-35.00

-40.00 p— e

-45.00

-50.00 - ;-

-55.00

-60.00 [

-66.03 L Cl— e

30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
e MBS 1. FCC_partld D v
LIM FCC_partl5 D FCC 1.9 GHz

Page 1/1 27.06.08 (09:57 Overview / Antenna vertical



Spurious emissions under normal conditions

¥CC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921.536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HK 116,
Comment 2: Freq:191.483MHz Pmax:-53.95dBm RBW: 100 kHz
Level [dBm]
-35.00
-40.00 - =
-45.00 : : -
-50.00

-55.00

-60.00 |-

-64.72 : oo —
30M G6OM 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]
-MES5 1, FCC partl5 D h o o
— LIM FCC partld D FCC 1.9 GH=z

Page 1/1 27.06.08 10:17 Overview / Antenna horizontal




Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S3
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921.536 MH=z
Operataor: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HL 223, ampl.
Comment 2: Freqg:988.778MHz Pmax:-67.42dBm RBW: 100 kH=z
Level [dBm]

-35.00

-40.60

-50.00 —

-60.00

-70.00 - : e il

_8000 "ﬁ, = - .-“'}E"

: ‘-,-.-.»rkﬁ_,,q._‘ e
-85.66 — -
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2. FCC partlh D v

—— LIM FCC partl5 D FCC 1.9 GHz

Page 1/1 27.06.08 (09:47 Overview / Antenna vertical




Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder:
EUT:

GN Netcom A/S

Cordless headset with base

(PP-FLEX)

Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921.536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HL 223, ampl.
Comment 2: Freg:456.513MHz Pmax:-71.54dBm RBW: 100 kHz
Level f[dBm]

-35.00

-40.00

-50.00 —

-60.00

-70.00—

11 by T [
i r_,},Y*.‘_V_ﬁ.;*-af‘-u"E- SN T
-80.00
-94.48"—- : :
200 300M 400M 500M 600M 700M 800M S00M 1G
Freguency [Hz]

— MES 2., FCC_partl5 D h

——LIM FCC partl5_D FCC 1.9 GHz

Page 1/1 27.06.08

09:45

Overview / Antenna horizontal




Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921,536 MHz
Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:1.915GHz Pmax:~-656.44dBm RBW: 100 kHz
Level [dBm]

-35.0

-40.0

-50.0

-60.0

-70.0 -

S ‘,,r,-’-\;i,—-,'\\_z} e vt ff ot " i
e LN
-82.7 - —L
1G 1.1G 1.2G 1.3G 1.4G 1.5G 1.6G 1.7G 1.8G 1.915G
Frequency [Hz]
——MES 3. FCC partl5 D v
LIM FCC partld D FCC 1.9 GHz

Page 1/1 26.06.08

06:51
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921,536 MHz
Operator: Eurcofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:1.915GHz Pmax:-66.79dBm RBW: 100 kH=z
Level [dBm]
-35.00
-40.00 —
-50.00
-60.00
-70.00}- - - A
i |
}!-.‘
-80.00 iy
-8454' —ri00D0—7 —— : -
1G 1.1G 1.2G 1.3G 1.4G 1.5G 1.6G 1.7G 1.8G 1.915G
Frequency [Hz]
MES 3. FCC partl5 D h
LIM FCC partl5 D FCC 1.9 GHz

Page 1/1 26.06.08 12:58 Overview / Antenna horizontal



Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
RUT:

Model:

Operator:

Test Conditions:

Test Specification:

Comment. 1:
Comment 2:

GN Netcom A/S

Cordless headset with base

GN9125 DECT 6.0

/ ant.: 1

/

Eurofins ETS Product Service GmbH

25°C / Unom.:

3.7 V DC

Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.:

HL 025, ampl.

Freq:1.930GHz Pmax:-45.36dBm RBW:

{PP-FLEX)

1928.448;1921,536 MHz

/ Mr.

10 kH=z

Handrik

Level [dBm]
30.00
20.00
0.00
-20.00 -
-40.00 .
A&i
-60.00 —f
il i Tha”bg
,E&La%‘s”*ﬁ‘-f%-’n%lﬁ i fﬁigy#;fﬁ;gjg__.g‘,
-8424"% - - - 4
1.915G 1.92G 1.925G 1.93G 1.935G
Frequency [Hz]
~——MES 4. FCC_partld D v
—— LTM FCC partl5 D FCC 1.9 GHz

Page 1/1
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
BUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921,536 MH=z
Operatoxr: Eurcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:1.930GBz Pmax:-45.53dBm RBW: 10 kH=z
Level [dBm]
30.00
20.00 ——
0.00
-20.00 - -
-40.00 = -
¥,
iy
-60.00 J '
¥ 3
ra;.f"}«!‘l Yy
. SR \'%,'id?#\-‘?yg
g i Phpds holidy §
1, ol b kil k”e‘%ﬁ'ﬂ
ﬁ%ﬂi
-85.95
1.915G 1.92G 1.925G 1.93G 1.935G
Frequency [Hz]
MES 4. FCC _partl5 D h
—LIM FCC partl5 D FCC 1.9 GHz

Page 1/1 26.06.08
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

Cordless headset with base (PP-FLEX)

GN9125 DECT 6.0 / ant.: 1 / 1928.448
Eurofins ETS Product Service GmbH / Mr.
25°C / Unom.: 3.7 V DC

Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: HL 025, ampl.

Freg:3.843GHz Pmax:-51.60dBm RBW: 100 kHz

;1921,536 MHz
Handrik

Level [dBm]

-35.0

~40.0 -

-50.0 |-

-60.0

-70.0 %

FEEAT T

-76.2—

2.5G 3G  35G

Frequency [Hz]

4G

-—-——MES 5. FCC partl5 D v
- — LIM FCC partl5 D

FCC 1.9 GHz

Page 1/1

26.060.08

10:15 Overview / Antenna vertical




Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model : GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921,536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:3.847GHz Pmax:-53.27dBm RBW: 100 kH=z
Level [dBm]

-35.00

-40.00

-50.00

-60.00

-70.00 [

-76.06 : - .o
1.935G 2.5G 3G 3.5G 4G
Frequency [Hz]
--—-MES 5. FCC_partl5 D _h |

LTM FCC_partl5_D FCC 1.9 GH=z

Page 1/1 26.06.08 13:25 Overview / Antenna horizontal



Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model.: (GN9125 DECT 6.0 / ant.: 1 / 1928.448,;1921,536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1im, Ant.: HL 025, ampl.
Comment 2: Freq:3.856GHz Pmax:-4%.65dBm RBW:10 kHz
Level [dBm)
-35.00
-40.00
-50.00 :
-60.00F———— -

-70.00
-80.00 —
-85.47
3.84G 3.845G 3.85G 3.855G 3.86G
Frequency [Hz]
e MES 11, FCC_partD Harm v -
—— LIM FCC partl5 D FCC 1.9 GHz

Page 1/1 26.06.08 10:18 Overview / Antenna vertical




Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdex: GN Netcom A/S
EUT: Cordless headset with base {PP-FLEX)
Model: GN%125 DECT 6.0 / ant.: 1 / 1928.448:1921,536 MH=z
Operator: Furcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:3.843GHz Pmax:-58.63dBm RBW:10 kH=z
Level [dBm]
-35.00
-40.00 = - ]
-50.00
-60.00

-70.00

-80.00 |
-85.906 —— - -
3.84G 3.845G 3.85G 3.855G 3.86G
Freguency [Hz]
MES 11. FCC_partD Harm h a i
-—~——LIM FCC partl5_ D FCC 1.9 GHz

Page 1/1 26.06.08 13:29 Overview / Antenna heorizontal



Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1898, Subclause 6.1.6.3)

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

Dist.:

GN Netcom A/S

Cordless headset with base (PP-FLEX)
GN9125 DECT 6.0 /
Eurofins ETS Product Service GmbH /
25°C / Unom.:
Fully anechoic chamber / mode: Tx

lm, Ant.: HL 025, ampl.
Freq:5.784GHz Pmax:-50.27dBm RBW:10 kHz

ant.: 1 /

3.7 vV DC

1928.448;1%21,536 MBz
Handrik

Level [dBm]

-35.00

-40.00

-50.00

-60.00 |——— |

-70.00

i
PR TR
L A artand oy

s s i
£ .r“,a_.j'iv-:A i

-80.39

5.76G

5.765G

57756
Frequency [Hz]

577G

5.785G

579G

‘MES 12. FCC partD Harm v
——LIM FCC partl5 D

FCC 1.9 GHz

Page 1/1
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI (C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921,536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freqg:5.786GHz Pmax:-51,99dBm RBW:10 kHz
Level [dBm]

-35.00

_4000 e S

-50.00 - = -

-60.00

-70.00
“u‘ﬁl'éfl ;ﬁ! [ iﬂ.ﬂ‘?&'!‘,ix"“-'(‘“e‘h’,i‘ "‘.'s',\,' At s LM A‘;‘A'.;!!!z“v 4 .*,;’-.;‘.'“‘?f—"&.-x‘«”'.

-80.25 - :
5.76G 5.765G 577G 5.775G 5.78G 5.785G 5.79G

Frequency [HZ]
MES 12. FCC partD Harm h o B
——LIM FCC partl> D FCC 1.9 GHz

Page 1/1 26.06.08 13:44 Overview / Antenna horizontal




Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT; Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921,536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: lm, Ant.: HL 025, ampl.
Comment 2: Freq:7.687GHz Pmax:-45.26dBm RBW:10 kHz
Level [dBm]
-35.00
A40.00—— — m——

-50.00

-60.00

-70.00

-77.98

7.68G 7.69G 7.7G 7.71G 7.72G
Frequency [Hz]

weee- MBS 13, FCC_partD_Harm v
LIM FCC partl5 D FCC 1.9 GHz

Page 1/1 26.06.08 12:48 Overview / Antenna vertical




Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
RUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921, 536 MHz
Operator: Eurofins ETS Product Service Gmbi / Mr. Handrik
Test Conditions: 25°C / Unom.,: 3.7 V DC
Test Specification: Fully anechoic chamber / meode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:7.685GHz Pmax:-51.3%dBm RBW:10 kH=z
Level [dBm]
-35.00
-40.00 = - —
-60.00

-60.00

-70.00

-77.69 -- : :
7.68G 7.69G 7.7G 7.71G 7.72G

Frequency [Hz]

- MES 13, FCC_partD Harm h
—LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:

EOT:
Model:
Operator:

Test Conditions:

Comment 1:
Comment 2:

Dist.:

GN Netcom A/SS

Cordless headset with base (PP-FLEX)
GN9125 DECT 6.0/
Eurofins ETS Product Service GmbH
25°C / Unom.:
Test Specification: Fully anechoic chamber / mode: Tx
Ant.: HL 025, ampl.
Freq:9.607GHz Pmax:-55.20dBm RBW:10 kH=z

lm,

ant.: 1

3.7 V bC

1528.448;1%21.536 MOz

Handrik

Level [dBm]

-35.00

-40.00

-50.00 —

-60.00 ——
-70.00
;5
-80.00 :
o i e VO, ,*-\A;"‘(‘.A‘_,gtr‘.-‘ TEIUR S Y T T W

-88.93 : —

9.6G 9.61G 0.62G 9.63G 9.64G 9.65G

Freguency [Hz]

—MES 14. FCC partD Harm v
—— LIM FCC partlb D

FCC 1.% GHz

Page 1/1
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07:47
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921.536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specificatien: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:9.642GHz Pmax:-50.22dBm RBW:10 kHz
Level [dBm]
-35
=

9.6G 9.61G 9.62G 963G 9.64G 9.65G
Frequency [Hz]

—-—MES 14. FCC _partD Harm_h
LIM FCC partl5 D FCC 1.9 CHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval
EUT:
Model:
Operator:

Holder:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

Cordless headset with base (PP-FLEX)

GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921.536 MHz
Eurofins ETS Product Service GmbH / Mr. Handrik

25°C / Unom.: 3.7 Vv DC

Fully anechoic chamber / mode: Tx

Im, Ant.: HL 025, ampl.

Freq:11.569GHz Pmax:-60.47dBm RBW:10 kH=z

Dist.:

-35.00

-40.00

-50.00

-60.00

Level [dBm]

——LIM FCC partl5_D

-70.00
-80.00 Ko S £ it L T AP
-85.37 -
11.5225G 11.54G 11.56G 11.56G 11.6775G
Frequency [Hz]
-MES 15. FCC_partD Harm_v

FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
BUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;19%21.536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BL 025, ampl.
Comment 2: Freq:11.572GHz Pmax:-54.18dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00 —
-50.00

-60.00

-70.00

-80.00 A i“é'n_,. 2 A
-85.62 - :
11.5225G 11.54G 11.55G 11.56G 11.5775G
Frequency [Hz]
MES 15. FCC_partD Harm h

———LIM FCC partlb D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921.536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: PDist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:13.501GHz Pmax:-61.11dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00
-50.00 . . IO
-60.00

-70.00

- ekt T e} o o
80.00 e il TR T

-86.23 —- :
13.44G 13.45G 13.46G 13.47G 13.48G 13.48G 13.5G  13.51G

Frequency [Hz]

MES 16. FCC_partD Harm v
——LIM FCC partl5_D FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment. Z:

GN Netcom A/S

Cordless headset with base
ant.: 1 /

GN9125 DECT 6.0 /
Eurofins ETS Product Service GmbH

25°C / Unom. :

3.7 v DC

(PP-FLEX)

Fully anechoic chamber / mode: Tx

Dist.:

1m,

Ant.:

HL 025,
Freq:13.452GHz Pmax:-56.07dBm RBW:10 kHz

ampl.

1928.448;1921.536 Mlz

/

Mr.

Handrik

Level [dBm]

-35.0

-40.0

-80.0

-60.0—

-70.0

-80.0 [ S

SNV W
R A o LR

-84.7

13.44G  13.45G

13.46G

13.47G

13.48G

Frequency [Hz]

13.49G

135G

13.51G

-~-MES 16. FCC partD Harm h
LIM FCC partl5 D

FCC 1.% GHz
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07:30
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921.536 Mz
Operator: Eurofins ETS Product Service Gmbll / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: ¥Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, &Ant.: HL 025, ampl.
Comment 2: Freg:15.375GHz Pmax:-64.26dBm RBW:10 kHz
Level [dBm]

-35.0

-40.0

-50.0

-60.0—

-70.0

-80.0

1 .
15.3625G 15.38G 15.39G 15.4G 15.41G 15.42G 15.4375G
Frequency [Hz]

-——-MES 17. FCC partD Harm v
—— LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Wetcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model : GN2125 DECT 6.0 / ant.: 1 / 19828.448;1921.536 MH=z
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Uncm,: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:15.370GHz Pmax:-53.39dBm RBW:10 kH=z
Level [dBm]

-3b5

40 —

50 |—

A sh g A MR
e S H A EHERARS PR

3 - - - -
16.3625G 15.38G 15.39G 154G 15.41G 15.42G 15.4375G
Frequency [Hz]

~MES 17. FCC partD Harm h
LIM FCC partid D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model : GNS%125 DECT 6.0 / ant.: 1 / 1928.448;1921.536 MH=z
Operator: Eurcofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V BC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:17.2987GHz Pmax:-63.62dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00 —
-50.00 |- -1 ]
-60.00 | : —

-70.00

st .k
SRR

-8§1.94 :
17.28250G 17.3G 17.31G  17.32G  17.33G 17.34G 17.35G 17.3675G
Freguency [Hz]
—— MES 18. FCC_partD Harm v

—— LIM FCC partlb D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/5
EQT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448;1921.536 MH=z
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:17.353GHz Pmax:-59.95dRm RBW:10 klz
Level [dBm]

-35.00

-40.00

-50.00 -

-60.00

-70.00
vt 5
-80.83 : - : : —
17.2825G 17.3G 17.31G 17.32G 17.33G  17.34G  17.35G 17.3675G
Frequency [Hz]
MES 18. FCC partD Harm h

—LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdex: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1628.448;1921.536 MH=z
Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, ant.: HL 025, ampl.
Comment 2: Freq:19.288GHz Pmax:-65.18dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00
-50.00
-60.00
_7000 - = .\'F‘\-'"‘l'.‘,;"!i/"‘.‘f"-’%fﬁ"-/"’
-75.13 : :
19.205G 19.22G  19.23G  19.24G 19.25G 19.26G 19.27G 198.28G  18.295G
Freguency [Hz]
- MES 19. FCC parth Harm v

——LIM FCC partl5_D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-19%8, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928,448;1921.536 MHz
Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:19.281GHz Pmax:-60.26dBm RBW:1C¢ kHz
Level [dBm]

-35.00

-40.00

-50.00—-

-60.00 (-~

-70.00 an -

QIR R ES BT N PR TR PN e R e
-76.14 - .
19.205G  19.22G 19.23G 19.24G  19.25G 19.26G 19.27G 19.28G 19.295G
Frequency [Hz]

- - MES 189, FCC_partD Harm h
——LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model : GNO125 DECT 6.0 / ant.: 2 / 1928.448;1921.536 MHz
Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HK 1le,
Comment 2: Freq:175.471MHz Pmax:-48.30dBm RBW: 100 kilz
Level [dBm)

-35.00

-40.00

-45.00

-50.00

-55.00

60.00 -

-65.95" :
30M 60M 80M 100M 120M 140M 160M 180M  200M

Frequency [Hz]

MES 1. FCC_partl5 D v
LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX}
Model.: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921.536 MHz
Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HK 116,
Comment 2: Freq:189.780MHz Pmax:-53.93dBm RBW: 100 kHz
Level [dBm]
-35.00
-40.00 — =
-45.00
-50.00

-55.00

-60.00

-64.94 : :
30M B60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]
-~-MES 1. FCC partl5 D h
LIM FCC partl5 D FCC 1.9 Gi=z
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model : GN9125 DECT 6.0 / ant..: 2 / 1928.448;1921.536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HL 223, ampl.
Comment 2: Freq:876.553MHz Pmax:-67.26dBm RBW: 100 klz
Level [dBm]
-35.00
-40.00
-50.00 -
-60.00
[ o
_70.00 ,,_.—'(-‘i"‘ ,“‘_) == .-“-" Al Al ‘!!'J"'.--\,.- i
e e
. s
B0.00 ks -
et PRt
-85.22
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
- MES 2, FCC partld D v
LIM FCC_partlSiD FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval
EUT:
Model:
Operator

Holder:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

Cordless

headset with base (PP-FLEX)

GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921.536 MHz

Furofins

ETS Product Service GmbH / Mr.

25°C / Unem,: 3.7 V DC
Fully anechoic chamber / mode: Tx
Dist.: 3m, Ant.: BL 223, ampl.

Freq:456.

513MHz Pmax:-71.32dBm RBW: 100 kHz

Handrik

-35.00
-40.00

-50.00

-60.00

-70.00

-80.00

-90.00
-94.23

Level [dBm]

pty

PR
AFa

200M  300M

400M

500M  600M  700M  800M
Frequency [Hz]

200M

-~ MBS 2, FCC_partl5 D h
——LIM FCC partl5_ D

FCC 1.9 GHz

1G

Page 1/1
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09:42
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921,536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:1.915GHz Pmax:-65.60dBm RBW: 100 kH=z
Level [dBm]

-35.00

-40.00 F

-50.00 ; . - i

-60.00

-70.00 —

FIR Tt
. L-\;’:.\i’.- lj‘-‘;"_‘,m?:‘«'v""' -l
LEEN S Y
-80.00[ =
-83.08 - . -
1G 1.1G 1.2G 1.3G 1.4G 1.5G 1.6G 1.7G 1.8G 1.915G
Frequency [Hz]
MES 3. FCC partl5 D v

— LIM FCC_partl5 D FCC 1.9 GH=z

Page 1/1 26.06.08 14:35 Overview / Antenna vertical



Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1521,536 MHz
Operator: Burcfins ETS Product Service GmbR / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:1.%15GHz Pmax:-67.46dBm RBW: 100 kH=z
Level [dBm]

-35.00

-40.00 | -

~50.00 [~

-60.00

-70.00( - -

PR LT
™ & H ‘éi-"-"#‘« Ty
L *‘ﬁ#&hﬁ% !
-80.00 - s —
-83.82 :
1G 116G 1.2G 1.3G 1.4G 1.5G 1.6G 1.7G 1.8G 1.915G
Frequency [Hz]
MES 3. FCC partl5> D h

— LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-19898, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
BOT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1521,536 MHz
Operator: Eurofins ETS Product Service Gmbi Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, HL 025, ampl.
Comment 2: Freqg:1.930GHz Pmax:-40.63dBm RBW: 10 kH=z
Level [dBm]
30.00
20.00
0.00
-20.00 -
-40.00 N
\‘.\
-60.00 3.1
: LA
F " iﬁ'ﬁ\;tﬂr h‘“ﬁ 3 "‘ﬁg ‘ .
“;",ﬁ,rgjifi’%"?r?*’;’- ‘ ‘L"'m:}’,??‘{n‘a'gzi{
-82.28" — I
1.915G 1.92G 1.925G 1.93G 1.935G
Frequency [Hz]
MES 4. FCC_partl5 D v

——TIM FCC partl5 D
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14:40

FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:

Test Specification:

GN Netcom A/S

Cordless headset with base (PP-FLEX)

GN9125 DECT 6.
Eurcfins ETS Product Service GmbH

25°C / Unom. :

0 / ant.: 2

3.7 v DC

/

Fully anechoic chamber / mode: Tx

1828.4

/ Mr.

48;1921,536 MH=z
Handrik

Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freqg:1.930GHz Pmax:-42,33dBm RBW: 10 kHz
Leve! [dBm]
30.00
20.00
0.00
-20.00
-40.00F i —1 =]
ai;i‘?’!:
%
-60.00 — ‘§
1
o s
U e
e gl iy,
#ﬁ@éﬁg&” _ # Tl
-85.21 :
1.915G 1.92G 1.925G 1.93G 1.935G
Frequency [Hz]
- MBS 4, FCC_partl5 D h
LIM FCC partl5 D FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1528.448;1921,536 MH=z
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: lm, Ant.: HL 025, ampl.
Comment 2: Freq:3.859GHz Pmax:-42.7%dBm RBW: 100 kHz
Level [dBm]

-35.00

-40.00

-50.00

-60.00 —

-70.00 |4

-76.56 . -
1.935G 2.5G 3G 3.5G 4G

Frequency [HZ]

- MES 5, FCC_partl5 D v
——LIM FCC partl5 D FCC 1.5 GHz
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN29125 DECT 6.0 / ant.: 2 / 1928.448;1921, 536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DBC
Test Specification: Fully anecholc chamber / mode: TX
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freqg:3.847GHz Pmax:-52.93dBm RBW: 100 kHz
Level [dBm]

-35.00

-40.00

-50.00

!
-60.00
TG
70.00 {7 -
-76.69 : :
1.935G 2.5G 3G 3.5G 4G

Frequency [Hz]

--—MES 5. FCC partl5 D h

LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1028.448;1921,536 MH=z
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V¥ BC
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freg:3.843GHz Pmax:-52.08dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00
-50.00
LI ;
L
-60.00 :

-70.00

-80.00 7 _ TR
i . h_riir.*"-.,s \I‘*N'N:‘_,'\‘i‘_-‘yﬂ-’"""ﬁ‘?- ALY
-85.74 - : : R
3.84G 3.845G 3.85G 3.855G 3.86G
Frequency [Hz]
~-MES 11. FCC partD Harm v
——LIM FCC_partl5 D FCC 1.5 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S

EUT: Cordless headset with base (PP-FLEX)

Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921,536 MH=z
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: 25°C / Unom.: 3.7 V DC

Test Specification: Fully anechoic chamber / mode: Tx

Comment 1: Dist.: 1m, Ant.: HL 025, ampl.

Comment 2 Freq:3.857GHz Pmax:-56.93dBm RBW:10 kHz

Level [dBm]

-35.00

-40.00

-50.00

-60.00

-70.00

-80.00 |,

-85.88 -
3.84G 3.845G

3.85G
Frequency [Hz]

~MES 1l. FCC partD Harm h
—— LIM FCC_partl5 D

FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921,536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:5.764GHz Pmax:-50.66dBm RBW:10 kHz
Level [dBm]

-35.00

-40.00

-50.00

-60.00———
-70.00
,_,'l“;:h!‘li;lfﬁ,‘ﬂ.ﬁ“‘!i"':‘n_gr‘, L
-80.65 : :
5.76G 5.765G 577G 5.775G 578G 5.785G 5.79G
Frequency [Hz]
e MBS 12, FCC partD Harm v

——1TM FCC partl5_D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
FUT: Cordless headset with base (PP-FLEX}
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921,536 MH=z
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Frecq:5.786GHz Pmax:-50.17dBm RBW:10 kH=z
Level [dBm]

-35.0

~-40.0

-50.0

-60.0

-70.0

N
Ay

lllr Ay

gl &
.4 VIR

Ty
0% ity

-80.9 - — - —
576G 5.765G 577G 5.775G 5.78G
Frequency [Hz]
——MES 12. ¥CC partD Harm h )

LTM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant,: 2 / 1328.448;15%21,536 MH=
Operatox: Eurofins ETS Product Service GmbH / Mr, Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:7.687GHz Pmax:-46.23dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00
-50.00
-60.00
-70.00
-78.06 —
7.68G 7.69G 7.7G 771G 7.72G
Frequency [Hz]
MES 13. FCC_partD Harm ¥
LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1898, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
BEUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.¢ / ant.: 2 / 1928.448;1921,536 MHz
Operator: Eurcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V IC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1; Dist.: 1m, Ant.: HL 025, ampl.
Comment. 2: Freq:7.715GHz Pmax:-47.95dBm RBW:10 kHz
Level [dBm]

-35.00

-40.00

-50.00

-60.00

-70.00

W eliar A pidre 2
e oy \_‘a\,—";-*ﬁ' Vi

-77.43 S
7.68G 7.69G 7.7G 771G 7.72G
Frequency [Hz]
~——-MES 13. FCC_partD Harm h

——1IM FCC partl5_D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
RUT: cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921,536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom,: 3.7 V DC
Test Specification: Fully anechecic chamber / mode: Tx
Comment 1: Cist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:9.606GHz Pmax:-51.08dBm RBW:10 kHz
Level [dBm]

-35.00

-40.00 [~

-50.00

-60.00 |-

-70.00 (R I

s g mhos s d b it st
i A ‘-:E/Lffi!"‘”a".";\f"e‘i“«‘ wfopert

-86.86 :
2.6G 9.61G 9.62G 9.63G 0.64G 9.65G
Frequency [Hz]
-~MES 14. FCC_partD_Harm v
— LIM F¥CC partls_ D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model : GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921,536 MH=z
Operator: FEurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom,: 3.7 ¥V DC
Test Specification: Fully anecheic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:9.642GHz Pmax:-50.32dBm RBW:10 kHz
Level [dBm]
-35
_40?

-90
9.6G 981G 9.62G 9.63G 9.64G 8.65G
Frequency [Hz]
——— MES 14. FCC partD Harm h

LIM FCC parti5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1521, 536 MHz
Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: lm, Ant.:; HL 025, ampl.
Comment 2: Freq:11.531GHz Pmax:-57,93dBm RBW:10 kHz
Level [dBm]

-35.00

4000+ - B

-50.00

-60.00
-70.00
-80.00 ;““‘.ﬁﬁ“"ﬂ} ‘l!{'-./‘.f ,‘\“‘rfy. 'J;’h‘vﬁ"' .'é'iz“:f"_\& dErY jf‘;\-“-.,v A
- ol 1 .
11.5225G 11.54G 11.55G 11.56G 11.5775G
Frequency [Hz]
——-MES 15. FCC partD Harm v

——LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:

EUT:

Model:

Operator:

Test Conditions:
Test Specificatien: Fully anechoic chamber / mode: Tx
Comment 1:
Comment 2:

GN Netcom A/S
Cordless headset with base (PP-FLEX)
GN9125 DECT 6.0
Eurofins ETS Product Service GmbH /

25°C / Unom.:

Dist.:

/ ant.: 2 /

3.7 v DC

lm, Ant.: HL 025, ampl.
Freq:11.528GHz Pmax:-53.00dBm RBW:10 kHz

1928.448,;1921.536 MH=z
Handrik

Level [dBm]

-35.00

-40.00

-50.00

-70.00

-60.00—

-80.00 . 4eipt

!

IRiiT Caats I RN L YT e e
-84.86 —- —!
11.5225G 11.54G 11.55G 11.56G 11.5775G
Frequency [Hz]
MES 15. FCC_partD Harm h
——1LIM FCC partl5 D FCC 1.9 GRz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921,536 MH=z
Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:13.453GHz Pmax:-50.69dBm RBW:10 kiz
Level [dBm]
-35.00
-40.00 =
-50.00 — —

-60.00

-70.00

_8000 "'\-,-"-'\"h" ZOn \-"""- ,‘Jiy__ "'ﬁ‘w";%;;‘- m .’3'.:=_'r1j-‘;r'm='~.’_’: !‘_; E*“’i,-‘af;f_:i"i."\}rﬁ?-";,’ga}? y 'ﬁ'{ g = 2o E-jl-_i‘,,;‘i
-84.85 -
13.44G 13.45G 13.46G 13.47G 13.48G 13.49G 13.5G 13.51G
Frequency [Hz]
- - MES 16. FCC partD Harm v
LIM ¥FCC_partl5 D FCC 1.9 GH=z

Page 1/1 26.06.08 15:22 Overview / Antenna vertical




Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GCN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model.: GN9125 DECT 6.0 / ant.: 2 / 1928.448,;1921.536 MHz
Operator: Eurofins ETS Product Service GmbH 7 Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.,: HL 025, ampl.
Comment 2: Freqg:13.501GHz Pmax:-50.18dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00 - —

-50.00 : [

-60.00 — —
-70.00
-80.00 é "_‘.y'-"g"'u*-'-} ! ;E!“f-,{ﬁ,-!-ﬂ-_--‘m‘.,q
-84.25 % :
13.44G 13456 13.46G 13.47G 13.48G 13.49G 13.5G 13.51G
Frequency [Hz]
~-MES 16, FCC_partD Harm h
—— LIM FCC partl5 D FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN8125 DECT 6.0 / ant.: 2 / 1928.448;1921,536 MHz
Operator: Burofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anecheic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:15.430GHz Pmax:-57.45dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00 - —
-50.00 - —
-60.00

-70.00

i N !
o nk b 3 Ay B onk ot b &S
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-80.00 [+

-83.54 L- -
156.3625G 15.38G 15.39G 16.4G 15.41G 15.42G 15.4375G
Frequency [Hz]
—-- MES 17, FCC partD_Harm v
—LIM FCC partl3 D FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921.536 MHz
Operator: Furofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:15.370GHz Pmax:-57.21dBm RBW:10 kiz
Level [dBm]
-35.0
-40.0
-50.0
-60.0 — ’
-70.0
i_
-82.6 B
15.3625G 15.38G 15.39G 154G 15.41G 15.42G 15.4375G

Frequency [HZ]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX])
Model : GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921,536 MHz
Operator: FEurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl,
Comment 2: Freq:17.291GHz Pmax:-61.21dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00 = —
-50.00 - .
-60.00 —

-70.00+—
.-’-.‘.f_"f’” ‘*.,‘-;"‘u" 3‘":' i !_"':'%)‘"‘-F:‘;l b i""-,ﬁ""“‘ ﬁg\'!‘!{,\.«! ,fﬁ-%{§14
-82.11 —
17.2825G 17.3G 17.31G6  17.32G  17.33G  17.34G  17.35G 17.3675G
Frequency [Hz]
--MES 18. FCC partD Harm v

— LIM FCC partl5 D FCC 1.9 CHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921.536 MHz
Operator: Eurofins ETS Product Service GmbH / Mr, Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:17.297GHz Pmax:-56.31dBm RBW:10C kHz
Level [dBm]
-35.00
-40.00
-50.00 —
-60.00

-70.00

o S i

-80.96 - ' -
17.2825G 17.3G6  17.31G  17.32G  17.33G  17.34G  17.35G 17.3675G

Frequency [Hz]

- MBS 18, FCC_partD Harm h
LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1%21.536 MH=z
Operator: Burofins ETS Product Service GmbH /  Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: im, Ant.: HL 025, ampl.
Comment 2: Freq:19.212GHz Pmax:-64.36dBm RBW:10 kilz
Level [dBm]
-35.00
-40.00 - - -
-50.00 : : .
-60.00
-70.00 p
~75.81"
19.205G 19.22G  19.23G  19.24G 19.25G 19.26G 19.27G 1928G 19.295G
Frequency [Hz]
— MES 19. FCC_partD Harm v
—— LIM FCC_partls D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP-FLEX)
Model: GN9125 DECT 6.0 / ant.: 2 / 1928.448;1921.536 MHz
Operator: Burcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:19.212GHz Pmax:-60.97dBm RBW:10 klz
Level [dBm}
-35.00
-40.00 |- : . —
-50.00 + -
-60.00
~70.00
-76.19 -~ -
19.205G 10.22G  19.23G  19.24G 19.25G 18.26G 19.27G 19.28G 19.295G
Frequency [Hz]
MES 19. FCC partD Harm h
LTM FCCﬁpart157D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holdolder:

EUT:
Model :
Test Site

GN Netcom A/S

Cordless headset with Base
GN9125 UPCS / Due / Ch.: 1.928 GHz / Ant.: 1
/ Operator: Eurofins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom. :

Test Specification:

Comment 1:
Comment 2:

Dist.:

25°C / Unom: 3.7 VDC (Rattery)
Fully anechoic chamber / mode: Tx
im, Ant.: BBHA 5120D, ampl.

Freq:1.886GHz Pmax:-65.19dBm RBW: 100 kHz

Level [dBm]
-30.00
-40.00
-50.00
-60.00
AL
-70.00 f \ ' \
N
-82.67
16 1.1G 1.2G 1.3G 1.4G 1.5G 1.6G 1.7G 1.915G
Frequency [Hz]
|
MES 3. FCC partl5_D_v
LIM FCC_partl5 D FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model : GN9%125 UPCS / Duo / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Eurcfins ETS Preduct Service Gmbi / M™Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA 9120D, ampl.
Comment 2: Freg:1.755GHz Pmax:-64.40dBm RBW: 10C kHz
Level [dBm]
-30.00
-40.00
-50.00
-60.00

-70.00 f \W !I
|

1
M bt ey At g i A o R N w) M Mf

-

-82.82
16 1.1G 1.2G 1.3G 1.4G 1.5G 1.6G 1.7G 1.916G

Frequency [Hz]
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LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
FUT: Cordless headset with Base
Model: GN9125 UPCS / Duo / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: 1m, aAnt.: BBEA 9120D, ampl.
Comment 2: Freq:1.930GHz Pmax:-42.44dBm RBW: 10 kiz
Level [dBm]
30.00
20.00
0.00
-20.00
-40.00
-60.00 \
ﬂﬁbw
-80.00 k)
WWWWW”W'W
-89.32
1.915G 1.92G 1.925G 1.93G 1.935G
Frequency [Hz]
MES 4. FCC_partl5 D v
LIM FCC partl5_D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
BUT: Cordless headset with Base

Model: GNG125 UPCS

/ Tuo / Ch.: 1.9228 GHz / Ant.: 1

Test Site / Operator: Eurcfins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom.: 25%°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:1.930GHz Pmax:-42.,21dBm RBW: 10 kHz
Level [dBm]
30.00
20.00
0.00
-20.00
-40.00 %
3
-60.00
ﬁ%
-80.00
i
-92.46
1.915G 1.92G 1.9250 1.83G 1.935G

Frequency [Hz]

LIM FCC partl5 D
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Spurious emissions under normal conditions

¥FCC RULES PART 15,

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART D

GN Netcom A/S

Cordless headset with Base

GN9125 UPCS / Duo / Ch.: 1.928 GHz / Ant.: 1
Eurofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.: BBHA 9120D, ampl.

Freq:3.859GHz Pmax:-43.75dBm RBW: 100 kiz

Level [dBm]

-30.00

-40.00

-50.00

-60.00

-70.00 \A

A G

| WA ,1 Mgt
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-80.63
1.935G

3G
Frequency [Hz]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Duo / Ch.: 1.928 GHz / &nt.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: bist.: 1m, Ant.: BBHA 8120D, ampl.
Comment 2: Freq:3.859GHz Pmax:-47.39dBm RBW: 100 kHz
Level [dBm]
-30.00
-40.00
-50.00
-60.00
i
-70.00 L JW“’L“H‘?
by ﬁwwwwwww
I
-80.21
1.935G 2.5G 3G 3.5G 4G

Frequency [Hz]

MES 5. FCC_partl5_ D h
LIM FCC_partl5_D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Duo / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service Gmbd / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC {Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:3.856GHz Pmax:-50.40dBm RBW:10 kHz
Level [dBm]
-30.00
-40.00
-50.00 P
-60.00 l;[, W [“
i* U
-70.00 l,{ ‘ﬂ
-80.00 " |
rmw'w&wwmwmmmwwm R ¥ WY AR m\f’“w

-88.99
3.84G 3.845G 3.85G 3.855G 3.86G

Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Duo / Ch.: 1.%28 GHz / Ant.: 1
Test Site / Operator: Rurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:3.856GHz Pmax:-50.03dBm RBW:10 kiz
Level [dBm]
-30.00
-40.00
-50.00
-60.00
-70.00
-80.00 l
i i
[u“w\»f\«'\mwﬁwl‘m"«‘ﬂw‘mf’mWMWJMWMWNW\AMMMKJU'/ logr o

-88.93
3.84G 3.845G 3.85G 3.855G 3.86G

Frequency [Hz]
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Spurious emissions under normal conditions
FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base
Model: GN9125 Upcs / Due / Ch.: 1.928 GBz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / TUnom: 3.7 VDC (Battery)
Test Specification: Fully anecholc chamber / mode: Tx
Comment 1: Dist.: lm, Ant.: BBHA 9120D, ampl.
Comment. 2: Freq:5.786GHz Pmax:-63.46dBm RBW:10 kHz
Level [dBm]

-30.00

-40.00 = = a—

-50.00

-60.00

L
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-88.23
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Duc / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA %120D, ampl,
Comment 2: Freq:5.785GHz Pmax:-63.34dBm RBW:10 kHz
Level [dBm]

-30.00

-40.00

-50.00

-60.00

-70.00 {f H
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|
‘MWJ"W%*WW‘WWWMMVWM“NMMfMW e b\“lwmb
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment. 1:

Comment 2:

GN Netcom A/S

Cordless headset with Base

GN9125 UPCS / Duo / Ch.: 1.928 GHz / Ant.:
Eurofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.: BBHA 9120D, ampl.

Freq:7.715GHz Pmax:-53.65dBm RBW:10 kHz

1

Level [dBm]
-30.00
-40.00
-50.00
-60.00 HA f
# “{ '4
-70.00 -
C
) A adasl
-80.00 P gttt gV o i :
-84.51
7.68G 7.69G 777G 7.711G 7.72G
Frequency [Hz]
-—-—MES 13. FCC_partD_Harm7§
LIM FCC_partld D FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Duo / Ch.: 1.928 GHz / BAnt.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: pist.: 1lm, Ant.: BBHA 9120D, ampl.
Comment 2: Freqg:7.713GHz Pmax:-54.05dBm REW:10 kHz
Level [dBm]
-30.00
-40.00
-50.00
-70.00 j '
-80.00 A L — } | WL
. ¥ Wi I Cipo '3 ~ X hpm Vlf\wwﬂ'\«’t
-85.03
7.68G 7.69G 7.7G 7.71G 7.72G
Frequency [Hz]
——MES 13. FCC_partD_Harm h
LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

Cordless headset with Base

GN9125 UPCS / Duo / Ch.: 1.928 GHz / Ant.:
Eurofins ETS Product Service GmbH / Mr. Meng

Tnom. :

25°C / Unem: 3.7 VDC (Battery)

Fully anechoic chamber / mode: Tx

Dist.:

Freq:9.

im, Ant.: BBHA 9120D, ampl.
644CHZ Pmax:—-54.92dBm RBW:10 kHz

1

Level [dBm]

-30.00

-40.00

-50.00

-60.00

-70.00
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

BUT:
Model:
Test Site

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

Cordless headset with Base
GN9125 UPCS /[

/ Operator: Eurcfins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C /
Fully anechoic chamber / mode: Tx

Duo / Ch.: 1.928 GHz / Ant.: 1

Unom: 3.7 VDC (Battery)

Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Freq:9.643GHz Pmax:-54.79dBm RBW:10 kHz

Level [dBm]
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S
Cordless headset with Base

GN9125

Tnom. i

UPCS / Duo / Ch.: 1.9%28 GHz / 2Ant.:
Eurcfins ETS Product Service GmbH / Mr. Meng

25°C / Unom: 3.7 VDC (Battery)

Fully anechoic chamber / mode: Tx

Dist.:

1lm, Ant.: BBHA 9120D, ampl.

Freq:11.569GHz Pmax:-54.,93dBm RBEW:10 kil=z

1

Level {dBm]
-30.00
-40.00
-50.00
-60.00 !
L
\:- 1
.hi !
-70.00 f !
PUPRRY i) YR P QY RIEGRTIY NewY R e R FESY Wi
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Frequency [Hz]
MES 15. FCC_partD_Harmﬁ§
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

Cordless headset with Base

GN9125 UPCS / Duo / Ch.: 1.928 gHz / Ant.: 1
Eurofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unem: 3.7 VDC {(Battery)

Fully anechoic chamber / mode: Tx

Dist.: lm, Ant.: BBHA 3%120D, ampl.

Freq:11.573GHz Pmax:-51.59dBm RBW:10 kHz

Level [dBm]
-30.00
-40.00
-50.00
-60.00 A"\
I

-70.00 l\

WMMWMW%me{k«wwvﬂﬁwqﬂ,%mm W\wﬂ«wﬂfj Al
-79.74

11.5225G 11.54G 11.55G 11.56G 11.5775G

Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Duc / Ch.: 1.928 GHz / &Ant.: 1
Test. Site / Operator: Furofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / TUnom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant,: BBHA 9120D, ampl.
Comment 2: Freq:13.501GHz Pmax:-54.66dBm RBW:10 kHz
Level [dBm]
-30.00
-40.00
-50.00
-60.00 1
[ Il ]
i
1 (JJ
-70.00
|
et oA O, bl Wu%
-78.31
13.44G 13.46G 13.47G 13.48G 13.49G 13.5G 13.51G

Frequency [Hz]

—MES 16. FCC partD_Harm v
L LIM FCC_partl5 D FCC 1.9 GHz

Page 1/1 07/07/2008 1CG:07 Overview / Antenna vertical




Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Dbuo / Ch.: 1.%28 GHz / &Ant.: 1
Test Site / Operator: Eurcfins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:13.498GHz Pmax:-57.00dBm RBW:10 kHz
Level [dBm]
-30.00
-40.00
-50.00
-60.00
-70.00 : |
. }
bl Who bR r%wxwwﬂvmwawmwwwmW‘MM} xﬁfl,f\mw\f
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Freguency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Duo / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: lm, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:15.425GHz Pmax:-57.57dBm RBW:10 kHz
Level [dBm)]
-30.00
-40.00
-50.00
-60.00 ‘
i M’il
-70.00 i
R
bdordgdan  |H
FYPIR SAOYRNLY A TR Pt POV YT VRTOR W AR T R T FR  E i

-78.31
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

Cordless headset with Base
GN9125 UPCS / Duo / Ch.: 1.928 GHz / Ant.: 1
Furofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: BBHA 5120D, ampl.
Freg:15.430GHz Pmax:—54.5%dBm RBW:10 XkHz

Level [dBm]
-30.00
-40.00
-50.00
-60.00 '\u“ !! lllh
Jl
Il
-70.00
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Heldolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / DPuo / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbE / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: TX
Comment 1: Dist.: 1m, Ant.:; BBHA S120D, ampl.
Comment 2: Freq:17.359GHz Pmax:-68.07dBm RBW:10 kHz
Level [dBm]

-30.00

-40.00

-50.00

-60.00

-70.00 i
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EOUT: Cordless headset with Base
Model: GN9125 UPCS / Duo / Ch.: 1.328 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: lm, Ant.: BBHA 8120D, ampl.
Comment 2: Freq:17.359GHz Pmax:-68.71dBm RBW:10 kH=z
Level [dBm]
-30.00
-40.00
-50.00
-60.00
-70.00 i
Julﬁ\ ,
-80.00 fiiri MWWWWWWMMMM Iy ailnty
-84.88
17.2825G 17.3G  17.31G 17.32G 17.33G 17.34G 17.35G 17.3675G
Frequency [Hz]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Bpproval Holder: GN Netcom A/S
EUT: Cordless headset with base {PP; FLEX; LR-power)
Model : GN9125 DECT 6.0 / ant.: 1 / 1928.448 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: lm, Ant.: HL 025, ampl.
Comment 2: Freq:1.893GHz Pmax:-68.84dBm RBW: 100 kH=z
Level [dBm]
-35.00
-40.00 —
-50.00 : . : _
-60.00
-70.00
.’"‘!'r‘" LR
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:1.895GHz Pmax:-70.48dBm RBW: 100 kHz
Level [dBm]

-35.00

-40.00 [— =

-50.00

-60.001- -

-70.00
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Frequency [HZ]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 /  1928.448 MHz
Operator: Eurcofins ETS Product Service GmbH / Mr. Randrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mede: Tx
Comment 1: Dist.: lm, Ant.: HL 025, ampl.
Comment. 2: Freq:1l.930GHz Pmax:-66,83dBm RBW: 10 kHz
Level [dBm]
30.00
20.00 : - = =]
0.00
-20.00 : - —
-40.00
-60.00
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval
EUT:
Model:
Operator:

Holder:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

Cordless headset with base (PP; FLEX; LR-power)
GN2125 DECT 6.0 / ant.: 1 / 1928.448 MH=z
Burcofins ETS Product Service GmbH / Mr. Handrik
25°C / Unom.: 3.7 V DC

Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.: HL 025, ampl.

Freq:1.930GHz Pmax:-69.58dBm RBW: 10 kHz

Level [dBm]
30.00
20.00
0.00
-20.00-
-40.00 —
-60.00 |-
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448 MH=z
Operator: Eurcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:3.859GHz Pnax:-4%.41dBm RBW: 100 kiHz
Level [dBm]

-35.00

-40.00 —

-50.00

-60.00 |-

-70.00 14 o

1.935G 2.5G 3G 3.5G 4G
Frequency [Hz]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model : GN9125 DECT .0 / ant.: 1 / 1928.448 MOz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:3,859GHz Pmax:-60.4CdBm RBW: 100 kHz
Level [dBm]
-35.00
-40.00
-50.00 —
-60.00 —+
-70.00
-77.77
1.935G 2.5G 3G 3.5G 4G

Frequency [HZ]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448 MH=z
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:3.857GHz Pmax:-54.76dBm RBW:10 kHz
Level {dBm]

-35.00

-40.00

-50.00 - : |

-60.00

-70.00

-80.00 |
-85.97 :
3.84G 3.845G 3.85G 3.855G 3.86G
Frequency [HZ]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2;

GN Netcom A/S

Cordless headset with base (PP; FLEX; LR-power)
GN9125 DECT 6.0 / ant.: 1 / 1928.448 MHz
Furofing ETS Product Service GmbH / Mr. Handrik
25°C / Unom.: 3.7 V DC

Fully anechoic chamber / mode: Tx

Dist.: im, Ant.: HL 025, ampl.

Freqg:3.858GHz Pmax:-64.08dBm REBW:10 kHz

Level [dBm]

-35.00

-40.00

-50.00

-60.00

-70.00

-80.00 |-
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3.84G

3.845G 3856 3.855G
Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval
EUT:
Model:
Operator:

Holder:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

Cordless headset with base ({(PP; FLEX; LR-power)
GN9125 DECT 6.0 / ant.: 1 / 1928.448 MHz
Eurcfins ETS Product Service GmbH / Mr. Handrik
25°C / Unom,: 3.7 V DC

Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.: HL 025, ampl.

Freq:5.785GHz Pmax:-52.34dBm RBW:10 kHz
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Level [dBm]
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448 Miz
Operator: Eurcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist,: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:5.786GHz Pmax:-57.97dEm RBW:10 kHz
Level [dBm]

-35.00

-40.00 "

-50.00

-60.00

-70.00

N E SN I RN
-80.96 - :
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Frequency [Hz]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1988, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

QOperator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

Cordless headset with base
GN9125 DECT 6.

(PE;

0 / ant.: 1

FLEX;

/

Eurofins ETS Product Service GmbH

25°C / Unom.:

3.7 Vv DC

Fully anechoic chamber / mode:

Dist.: 1lm,

Ant.:

HL 025, ampl.

Tx

LR-power)
1928.448 MH=z
/ Mr. Handrik

Freq:7.713GHz Pmax:-50.02dBm RBW:10 kHz

Level [dBm]

-35.00

-40.00

-50.00

-60.00

-70.00

7772

7.7G
Frequency {Hz]

L Ve
—!.J\l'l[..‘l ,_'\ g %-f|',‘.s_. i\

7.72G

13. FCC_partD_Harm v
— LIM FCC partlb D

FCC 1.9 GH=z

Page 1/1

27,06,08

12:44

Overview / Antenna vertical




Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0¢ / ant.: 1 / 1928.448 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditicons: 23°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freg:7.713GHz Pmax:-53.48dBm BRBW:10 kBHz
Level [dBm]

-35.00

-40.00 — : - =

-50.00

| -60.00
-70.00 —
-78.39 —— - :
7.68G 7.69G 7.7G 7.71G 7.72G
Frequency [Hz]
: "MES 13. FCC_partD_Harm h
—— LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928,448 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, zampl.
Comment 2: Freq:9.643GHz Pmax:-64.59dBm RBW:10 kHz
Level [dBm]

-35.00

-40.00

-50.00

-60.00 - -

-70.00 -

-80.00

& va%"‘\*,rw,_;:"., g
-90.22
9.6G 9.61G 9.62G 9.63G
Frequency [Hz]
MES 14. FCC _partD_Harm v

—— LIM FCC_partl5_D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Bpproval Holder: GN Netcom A/S
EOT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448 MH=z
Operator: Furcfins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anecheic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freg:9.643GHz Pmax:-58.92dBm REW:10 kH=z
Level [dBm]
-35.00
-40.00 —
-50.00 —
-60.00
-70.00
-80.00 — - % ]
RSt o A, L Ao i boasakl “"-«”‘-w}"‘-,;‘-w i ! :‘"i,w‘“*”” o e
-87.55 -
9.6G 9.681G 9.62G 9.63G 9.64G 9.65G
Frequency [Hz]
MES 14, FCC_partD Harm h
—— LIM ¥FCC _partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Helder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448 Mz
Operator: Eurofins ETS Product Service GmbH ! Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:11.573GHz Pmax:-65,62dBm RBW:10 kiz
Level [dBm]
-35.00
-40.00
-50.00— -
-60.00
i i
-70.00
-80.00
g % f“u"“'%:‘-’|i""ij-:"“""1.u s
-86.86 - -
11.52256 11.54G 11.55G 11.56G 11.5775G

Frequency [HZ]

MES 15. FCC partD_Harm v
——— LIM FCC _partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448 MHz
Operator: Eurofins ETS Product Service GmbH / Mr. Bandrik
Test Conditions: 25°C / Unom.: 3.7 ¥V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freg:11.570GHz Pmax:-57.42dBm RBW:10 kHz
Levei [dBm]
-35.00
-40.00
-50.00
-60.00 -
-70.00 ?
: |
1 H
!
-80.00 e ‘
" o i?‘ o \‘ ,\‘_.i,aiu,.i‘ oy
-85.95 — : :
11.5225G 11.54G 11.556G 11.56G 11.5775G
Frequency [Hz]
MES 15. FCC partD Harm_h
LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Appreoval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448 MHz
Operator: Eurofins ETS Product Service GmbE / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anecholc chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:13,501GHz Pmax:-57.17dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00
-50.00 -
-60.00 —
-70.00
‘8000 [ T
-85.93 - : :
13.44G 13.45G 13.46G 13.47G 13.48G 13.49G 13.5G 13516
Frequency [Hz]
MES 16. FCC partD Harm v

———LIM FCC _partlb D FCC 1.5 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment. 1:
Comment 2:

Dist.:

GN Netcom A/S

Cordless headset with base
GNB125 DECT 6.0
Eurofins ETS Product Service GmbH / Mr.
25°C / Unom.:
Fully anechoic chamber / mode: Tx

HL 025, ampl.
Freq:13.497GHz Pmax:-54.65dBm RBW:10 kHz

1m,

/ ant.:

3.7 v DC

(PP; FLEX;

LR-power)

/ 1928.448 MH=z

Handrik

Level [dBm]

-35

-40

—80;§3

13.44G

13.46G

1347G

13.48G
Frequency [Hz]

13.49G

13.5G

-—MES 16. FCC_partD_Harm h
—— LIM FCC_partl5_D

FCC 1.9 GH=z

Page 1/1

27.06.08

13:2¢

Overview / Antenna horizontal




Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval
EUT:
Model :
Operator:

Holder:

Test Conditions:
Test Specification:
Comment. 1:

Comment 2:

GN Netcom A/S

Cordless headset with base (PP; FLEX; LR-power)
GN9125 DECT 6.0 / ant.: 1 / 1928.448 MH=z
Eurofins ETS Product Service GmbH / Mr. Handrik
25°C / Unom,:; 3.7 V DC

Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: HL 025, ampl.

Freg:15.425GHz Pmax:-70.45dBm RBW:10 kHz

-35.00

-40.00

-50.00

-60.00

-70.00

-84.23

-80.00 Py

Level [dBm]

15.3625G

15.38G 15306 154G  15.41G  15.42G
Frequency [Hz]

156.4375G

--MES

17. FCC partD Harm v

——-TIM FCC partl5 D FCC 1.9 GH=z
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13:56 Overview / Antenna vertical




Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1 / 1928.448 MHz
Operator: Eurofins ETS Product Service GmbkH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:15.425GHz Pmax:-61.95dBm RBW:10 kHz
Level [dBm]

-35.00

-40.00 —

-50.00

-60.00

-70.00

R -ﬂq!\lfh‘!l" it Mo ity [ACEE
-80.00 Bt et

2 E —
15.3625G 15.38G 16.39G 15.4G 15.41G 16.42G 15.4375G
Frequency [Hz]

- MES 17. ¥CC partD Harm h
——LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model.: GN9125 DECT 6.0 / ant.: 1 / 1928.448 MHz
Operator: Furofins ETS Product Service GmbH /  Mr. Handrik
Test Conditions: 25°C / Unom,: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL (25, ampl.
Comment 2: Freq:17.358GHz Pmax:-69.66dBm RBW:10 kHz
Level [dBm]

-35.00

-40.00 17— : - —

-50.00

-60.00

-70.00

o SN
At O AL
-82.71 - -
17.2825G 17.3G 17.31G 17.32G  17.33G  17.34G 17.35G 17.3675G
Frequency [Hz]
MES 18. FCC partD Harm v

—— LIM FCC partld D FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: Cordless headset with base (PP; FLEX; LR-power)
Model: GN9125 DECT 6.0 / ant.: 1/ 1928.448 MH=z
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditicns: 25°C / Unom.: 3.7 V DC
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:17.359GHz Pmax:-64.70dBm RBW:10 kHz
Level [dBm]
-35.00
-40.00 (™ ‘ —
-50.00
-60.00
-70.00 —
v, Addeda, b g\t o ;\;Jv"f' W ‘ ‘u’f";“,"ax,r.f";'% s

-81.24—- : : - :
i7.2825G 1736 17316 17.32G  17.33G  17.34G  17.35G 17 3675G

Frequency [Hz]

- MES 18. FCC_partD Harm h
LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holdolder:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

Cordless headset with Base

GNS%125 UPCS / Micre / Ch.: 1.928 GHz
Furofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: BBHA 89120D, ampl.

/ Ant.: 1

Meng

Freq:1.884GHz Pmax:-65.89%dBm RBW: 100 kHz

Level [dBml]
-30.00
-40.00
-50.00
-60.00
-70.00 ﬁ“ ”h
R M
MQMWAJMf“}UﬂVAvﬂJmhﬂﬁﬂﬁdﬁqH%Vw\fqrva4\¥vvﬂﬂwwﬂr«quhwaA/ ﬂp\4
-82.64
16 116G 1.2G 1.3G 146G 1.5G 1.6G 1.7G 1.915G
Frequency [Hz]
~——MES 3. FCC_partlb D v
——LIM FCC_partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC RULES PART 15,

Approval Holdolder:
EOT:

SUBPART D

GN Netcom A/S
Cordless headset with Base

Model: GN9125 UPCS / Micro / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC {(Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA 9%120D, ampl.
Comment 2: Freq:1l.746GHz Pmax:-63.35dBm RBW: 100 kHz
Level [dBm]
-30.00
-40.00
-50.00
-60.00
70.00 /\!m\ 'E’l
. ™ "
MWMNA\ﬂ\JkMﬂiﬂﬂf“ﬁ%ﬂwmfxﬂbq /vvﬁﬁvﬂwﬂvxﬂﬁﬂwmf
-82.64
16 1.1G 1.2G 1.3G 1.4G 1.5G 1.6G 1.7G 1.915G

Frequency [Hz]

MES 3. FCC partl3 D h
LTM FCC_partlSiD FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

BEUT:

Model:

Test Site / Operator:

Test Conditions:

Test Specification:
Comment 1:
Comment 2:

Tnom. :

Dist.:

GNS125 UPCS

1m,

GN Netcom A/S

Cordless headset with Base

/ Micro / Ch.:
BEurofins BETS Product Service GmbH / Mr.
25°C / Unom: 3.7 VDC
Fully anecheoic chamber / mode: Tx
Ant.: BBHA 9120D, ampl.
Freq:1.930GHz Pmax:-45.7%dBm RBW:

1.9%28 GHz

(Battery)

10 kHz

/ Ant.: 1
Meng

Level [dBm]
30.00
20.00
0.00
-20.00
-40.00
-60.00 \
1
-80.00 MWM
WMWMMM
-91.57
1.915G 1.92G 1.925G 1.93G 1.935G
Frequency [Hz]
MES 4, FCC_partl> D v
LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

kpproval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GNS125 UPCS / Micro / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 89120D, ampl.
Comment 2: Freq:1.930GHz Pmax:-~42,30dBm RBW: 10 kl=z
Level [dBm]
30.0
20.0
0.0
-20.0
-40.0
-60.0
-80.0 T %
P IT
g ’ﬂ
-90.9
1.9156G 1.92G 1.925G 1.93G 1.935G
Frequency [Hz]
MES 4. FCC_partl5 D h
LIM FCC_partl5_D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC RULES PART 15,

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART D

GN Netcom A/S
Cordless headset with Base
GN9125 UPCS / Micro / Ch.: 1.928 GHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Uncom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.: BBHA 9120D, ampl.
Freq:3.839GHz Pmax:-45,63dBm RBW: 100 kH

/  Ant.:

Meng

Z

Level {[dBm]

-30.00

-40.00

-50.00

-60.00

-70.00

-
[

A

Vﬂﬁﬁwﬁhvbw&h%mkmWJW%AVWﬂkWUWMﬂ#M

oA

]

-80.32
1.935G

2.5G 3G 3.6G

Frequency [Hz]

4G

——MES 5. FCC partl5_D_v
LIM ¥FCC_partl5 D FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GNG%125 UPCS / Micro / Ch.: 1.928 GHz /[ &nt.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditiocns: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA 9120D, ampl.
Comment. 2: Freq:3.859GHz Pmax:-43.28dBm RBW: 100 kHz
Level [dBm]

-30.00

-40.00

-50.00

-60.00

i
-70.00 \ ' I I N NS
il 1
\J\‘ JWW\AMMW\WWWMMM““’“N‘rwmeAW
W
-79.66
1.935G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 5. FCC partld D h
LIM FCC partl5 D FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

EOT:
Model:
Test Site

/ Operatoxr:

Test Conditions:
Test Specification:

Comment 1
Comment 2

GN Netcom A/S
Cordless headset with Base
GN9125 UPCS / Micro / Ch.: 1.928 GHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx
Dist.: 1m, Ant.: BBHA 9120D, ampl.
Freq:3.8560GHz Pmax:-48.94dBm RBW:10 kHz

/  Ant.:
Meng

1

-30.00

-40.00

-50.00

-60.00

-70.00

-80.00

-88.73

Level [dBm)]

M-}MJJ\I\*MW’VWNJIWJ WrW‘WW”U\M}‘wW wlw%w\iwwﬁ%m

3.84G 3.845G 3.85G 3.855G6 3.86G
Frequency [Hz]
~m—-MES 11. FCC_partD_Harm v '
LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Micro / Ch.: 1.928 GHz / &Ant.: 1
Test Site / Operator: Eurofins BETS Product Service GmbH /  Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC {Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:3.856GHz Pmax:-47.13dBm RBW:1C kilz
Level [dBm]

-30.00

-40.00

-50.00

-60.00 .“HJ u Si

\1
|
-80.00 I
. ; g
e b b AT e At et e NN
-88.66
3.84G 3.845G 3.85G 3.85566G 3.86G

Frequency [Hz]

~-——MES 11. FCC_partD_Harm_h
LIM FCC _partl5_D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S
Cordless headset with Base
GN9125 UPCS / Micro / Ch.: 1.928 GHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Uncm: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx
Dist.: 1m, Ant.: BBHA 2120D, ampl.
Freqg:5.785GHz Pmax:-62.81dBm RBW:10 kHz

/ Ant.: 1
Meng

Level [dBm]

-30.00

-40.00

-50.00

-60.00

-70.00

e b
[

-80.00

M

-88.53

wWW\wpMN&M’%*\?HWA‘[U‘MN\MJ\W%Qri‘*«‘ﬂ,/‘r"W\W JLMJWW'W

576G  5.765G 5.77G 5.775G 578G

Frequency [Hz]

5.785G 5.79G

MES 12. FCC partDh Harm v
LIM FCC_partl5_D FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1
Comment. 2

GN Netcom A/S

Cordless headset with Base

GN9125 UPCS / Micro / Ch.: 1.%28 GHz
Burofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.: BBHA 9%120D, ampl.
Freq:5.786GHz Pmax:-59.09dBm RBW:10 kHz

/ Ant.,: 1

Meng

-30.00

-40.00

-50.00

-60.00

-70.00

-80.00

-88.81

Level [dBm]

——

LT Tyer

SRR Pv L"“WMWMW"

iAo

| WL«JW

5.76G

5.765G

5.775G
Frequency [Hz]

577G 578G

5785G  5.79G

——-MES 12. FCC_partD Harm h
LIM FCC partl5_D

FCC 1.9 GHz

Page 1/1

04/07/2008

10:39 Overview / Antenna horizontal




Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model : GN9125 UPCS / Micro / Ch.: 1.828 GHz / Ant.: 1
Test Site / Operator: FRurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBEA 9120D, ampl.
Comment 2: Freq:7.714GHz Pmax:-51.42dBm RBW:10 kHz
Level [dBm]
-30.0
-40.0
-50.0
-60.0 i
-70.0 [ 1
L, f E
-BOOWWWWJWWW ) p B - ’ Wi
Rl } PR P e AT A T TP ol |
-85.4
7.68G 7.69G 7.7G 7.71G 7.72G
Frequency [Hz]
MES 13. FCC_partD_ Harm v
LIM FCC partil’ D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comiment 1
Comment 2

GN Netcom A/S
Cordless headset with Base
GN9125 UPCS / Micro / Ch.: 1.928 GHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 3.7 VDC {Battery)
Fully anechoic chamber / mode: Tx
Dist.: 1m, Ant.: BBHA 2120D, ampl.
Freq:7.713GHz Pmax:-48.9%91ldBm RBW:10 kH=z

/  Ant.:
Meng
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Spurious

emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S

EUT:

Cordless headset with Base

Model: GN9125 UPCS / Micro / Ch.: 1.928 GHz / Ant.:
Test Site / Operator: Furofins ETS Product Service GmbH /  Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC {Battery)

Test Specification: Fully anechcic chamber / mode: Tx

Comment 1:
Comment 2:

Dist.: 1lm, Ant.: BBHA 9%120D, ampl.
Freq:9.641GHz Pmax:-54.17dBm RBW:10 kHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

GN Netcom A/S

EUT: Cordless headset with Base
Model: GN9125 UPCS / Micro / Ch.: 1.928 GHz / DAnt.: 1
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:9.643GHz Pmax:—-52.64dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S
Cordless headset with Base
GNG125 UPCS / Micro / Ch.: 1.928 GHz

Furofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Freq:11.570GHz Pmax:-60.06dBm RBW:10 kH=z

/ Ant.: 1

Meng
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdelder:

EOT:

Model :
Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S
Cordless headset with Base
GN9125 UPCS / Micre / Ch.: 1.828 GHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: BBHRA 9120D, ampl.
Freqg:11,573GHz Pmax:-57.79dBm RBW:10 kHz

/ Ant.: 1

Meng
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolderx: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Micro / Ch.: 1.928 GHz / ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery}
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.,: BBHA 8120D, ampl.
Comment 2: Freq:13.500GHz Pmax:-54.20dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S
Cordless headset with Base

GNO125 UPCS / Micro / Ch.: 1.928 GH=z

Furofins ETS Product Service GmbR / Mr.

Tnom.: 25°C / ©Unom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx

bist.: 1lm, Ant.: BBHA 9120D, ampl.
Freq:13.500GHz Pmax:-60.39dBm RBW:10 kH=z

/ Ant.: 1

Meng
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

EUT:
Model :

Test Site / Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S
Cordless headset with Base
GNO125 UPCS / Microc / <Ch.: 1.928 GH=z

Furofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx

pDist.: 1lm, Ant,: BBHA 9120D, ampl.
Freq:15.425GHz Pmax:-57.99%dBm RBW:10 kH=z

/ Ant.: 1

Meng
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANST C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Micro / Ch.: 1.928 GHz / &nt.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditicns: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: lm, Ant.: BBHA 8120D, ampl.
Comment 2: Freq:15.430GHz Pmax:-63.68dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI Cé63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GNS125 UPCS / Micro / Ch,: 1.928 GEz / &Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / TUnom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:17.359GHz Pmax:-64.81dBm RBW:10 kHz
Level [dBm]

-30.00

-40.00

-50.00

-60.00

-70.00 U}

! s AMM el
SOV SO (v el P anpfaedioe sttt W
-82.43
17.2825G 17.3G  17.31G 17.32G 17.33G 17.34G 17.35G  17.3675G
Frequency [Hz]
MES 18. FCC partD Harm v
LIM FCC partl5_D FCC 1.9 GHz

Page 1/1 04/07/2008 10:53 Overview / Antenna vertical



Spurious emissions under norxmal conditions

FCC PART 15, SUBPART D (ANSI €63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S
Cordless headset with Base
GN9125 UPCS / Micro / Ch.: 1.928 GHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.: BBHA 9120D, ampl.
Freq:17.359GHz Pmax:-74.99dBm RBW:10 kHz

/ Ant.: 1

Meng

Level [dBm]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.928 GBz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Cominent 2: Freg:1.886GHz Pmax:-65.13dBm RBW: 100 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holdolder:

EUT:
Model:
Test Site

/ Operator:

Test Conditions:
Test Specification:

Comment 1
Comment 2

GN Netcom A/S
Cordless headset with Base

GN9125 UPCS / Midi / Ch.: 1.928 GHz / BAnt.:

Eurofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unem: 3.7 VDC (Battery}

Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Freq:1.754GHz Pmax:-52.9%4dBm RBW: 100 kHz

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:

GN Netcom A/S

EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.%28 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Serwvice GmkH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBEA 9120D, ampl.
Comment 2: Freq:1.%30GHz Pmax:—-48.10dBm RBW: 10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GNO125 UPCS / Midi / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 9120D,
Comment 2: Freq:1.930GHz Pmax:-47.29dBm RBW: 10 klz
Level [dBm]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holdelder: GN Netcom A/S
EUT: Cordless headset with Base
Maodel: : GN9125 UPCS / Midi / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:3.859GHz Pmax:-52.04dBm RBW: 100 kHz
Leve! [dBm]
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Spurious emissions under normal conditions

FCC RULES PART 15,

Approval Holdelder:
EDT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART D

GN Netcom A/S
Cordless headset with Base

GN9125 UPCS / Midi / Ch.: 1.928 GHz / B&nt.:

Eurofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Fully anechecic chamber / mode: Tx

Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Freq:3.859GHz Pmax:-45.55dBm RBW: 100 kHz

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN WNetcom A/S

EUT: Cordless headset with Base
Model : GN9125 UPCS / Midi / Ch.: 1.928 GgHz / &nt.: 1
Test Site / Operator: FEurofins ETS Product Service GmbH /  Mr. Meng
Test Ceonditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Cist.: 1lm, Ant.: BBHA 9120D, ampl.
Comment. 2: Freq:3.858GHz Pmax:-59.85dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdelder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S
Cordless headset with Base

GN9125 UPCS / Midi / Ch.: 1.928 GHz / Ant.:

Eurofins BETS Product Service GmbH / Mr. Meng

Trom.: 25°C / Unom: 3.7 VDC (Battery)
Fully anechoic chamber / mode: Tx
Dist.: 1lm, Ant.: BBHA 9120D, ampl,
Freq:3.858GHz Pmax:-49.76dBm RBW:10 kH=z

1
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UpCcs / Midi / Ch.: 1.928 GHz / &ant.: 1
Test Site / Operaior: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA %120D, ampl.
Comment 2: Freqg:5.784GHz Pmax:-64.37dBm RBW:10 kH=z
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anecheic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Comment 2: Freg:5.786GHz Pmax:-68.05dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Rurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA 9120D, ampl,
Comment 2: Freq:7.713GHz Pmax:-51.73dBm RBW:10 kH=z
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Rase
Model: GN9125 UPCS / Midi / Ch.: 1.928 GHz / Ant.: 1
TPest Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist,: im, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:7.713GHz Pmax:-53.93dBm RBW:1C kllz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder:
EUT:

GN Netcom A/S
Cordless headset with Base

Model: GN9125 UPCS / Midi / <Ch.: 1.928 GHz / &Ant.: 1
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / TUnom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 9%9120D, ampl.
Comment. 2: Freq:9.644GHz Pmax:-53.80dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.9%928 GHz / Ant.: 1
Test Site / Operator: Burofins ETS Product Service GmbE / Mr. Meng
Test Conditions: Tnom.: 25%°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 8%120D, ampl.
Comment 2: Freq:9.643GHz Pmax:-54.12dBm RBW:10 kHz
Level [dBm]
-30.0
-40.0
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: CN9125 UPCS / Midi / Ch.: 1.9%28 GHz / &nt.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / TUnom: 3.7 VDC (Battery)
Test Specification: Fully anechcic chamber / mode: Tx
Comment. 1: Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:11.572GHz Pmax:~-54,39dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI (€63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.928 GHz / BAnt.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechcic chamber / mode: Tx
Comment 1: Dist.: lm, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:11.569%GHz Pmax:-53.99dBm RBW:1C kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Furcfins ETS Product Service GmbH / Mr. Meng
Test Conditions: Thom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: TX
Comment 1: Dist.: lm, Ant.: BBHA 38120D, ampl.
Comment 2: Freq:13.500GHz Pmax:-53.82dBm RBW:10 ki=z
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolderx: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unocm: 3.7 VDG (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Comment 2: Freqg:13.497GHz Pmax:-54.24dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.928 GHz / Ant.: 1
Test Site / Qperator: Eurofilns ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA S120D, ampl.
Comment. 2: Freq:15.430GHz Pmax:-57.48dBm RBW:10 kH=z
Level [dBm]
-30.00
-40.00
-50.00
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI (C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: Rurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:15.428GHz Pmax:-60,88dBm RBW:10 kHz
Level [dBm]
-30.0
-40.0
-50.0
-60.0 ﬂ
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.:

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr.

1.928 GHz /

Ant.: 1

Meng

Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHA 9120D, ampl.
Comment 2: Freq:17.359GHz Pmax:-70.42dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANST C63.17-1598, Subclause 6.1,6.3)

Approval Holdolder: GN Netcom A/S
EUT: Cordless headset with Base
Model: GN9125 UPCS / Midi / Ch.: 1.928 GHz / Ant.: 1
Test Site / Operator: FRurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Thom.: 25°C / Unem: 3.7 VDC {(Battery)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: BBHEA 9120D, ampl.
Comment 2: Freq:17.359GHz Pmax:-74.3%9dBm RBW:10 kH=z
Level [dBm]
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&5 eurofins
¢ ETS Product Service GmbH

Annex N

Frame period

Test Report No.. GOM20805-1795-C-2

Eurofins ETS Praduct Service GmbH
Storkower Str. 38c, [-15526 Reichenwalde, Germany

Annex N
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FCC Part 15.323(e.1) Frame repetition

Testprocedure ANSI 63.17-2006 6.2.2
UCPS

number of measurements

EUT
Model

Applicant
Temperature

Test Site / Operator
Test Specification

Widih of the
frequency class
Mean
Deviation
Stability in ppm

Test result Verdict = PASS
Histogram
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Cordless headset with Base
GN8125 UPCS

GN Netcom A/S

23°C

Eurofins ETS Product Service GmbH
6.2.2 Frame repetition

0,000008 Hz
100,000037 Hz
0,000018
0,548872 ppm

middle of the frequency class in Hz

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Sir, 38¢, D-15526 Reichenwalde, Germany
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FCC Part 15.323(e.4) Frame Period and jitter
Testprocedure ANSI 63.17-2006 6.2.3

UCPS
EUT Cordless headset with Base
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 8.2.3 Frame Period and jitter

Width of the
time class 0,072084 ps
Mean 9,998791 ms
Deviation 0,000148
Max-Min 1,802109 ps
Test result Verdict = PASS
Histogram
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Measurement diagram

Eureofins ETS Product Service GrmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex O

Frequency stability

Test Report No.: GOM20805-1795-C-2

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex O
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FCC Part 15.323(f) Frequency Stability

Testprocedure ANSI 63.17-2006 6.2.1

EUT Cordless headset with Base
Model GN9125 UPCS

Applicant GN Netcom A/S
Temperature 25°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.2.1 Frequency stability

Power supply Vnom
Frequency of carrier 1924,991678 MHz
Measured mean 1924,991678 MHz
Stability (supply temp) 0,0 ppm reference
Result Verdict = PASS
Stability over time fmax : 0,85 ppm fmin : 0,59 ppm
Result Verdict = PASS
Histogram
120
100
w 80
®
£
@
8
¢ 60
k=
g
g
= 40
20
0 i Fiveed EE £l il == v
NNPOO’)O‘)OONP-!DK)#:]’MODCDD‘)OF\—N(")O’)TrLD(D
L IS ReLZIFLHI22NOIIRBIRSEE ST

frequency deviaticn from the carrier in Hz

Measurement diagram

Eurofins ETS Preduct Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC Part 15.323(f) Frequency Stability

Testprocedure ANSI 63.17-2006 6.2.1

EUT Cordless headset with Base
Model GN9125 UPCS

Applicant GN Netcom A/S
Temperature 0°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.2.1 Frequency stability

Power supply Vnom
Frequency of carrier 1924,991678 MHz
Measured mean 1924,991740 MHz
Stability (supply temp) 0,03 ppm
Result Verdict = PASS
Stability over time fmax : 0,89 ppm fmin : 0,80 ppm
Result Verdict = PASS
Histogram
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frequency deviation from the carrier in

Measurement diagram

Eurafins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: GN Netcom A/S

FOT: Cordless headset with base (PP-FLEX)

Model: GN9125 DECT 6.0 /  ant.: 2 / 1924,992 Mi=z
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC

Test Specification: according to RS5S5-Gen

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:198.297MHz Emax:33.92dBuV/m RBW: 100 klz

Level [dBpV/m]
45.00

40.00 -

35.00 : —

21.81

30M 60M 80M 100M 120M 140M' 160M 180M  200M
Frequency [Hz]

—--—MES 1. RS85-Gen_Rx
LIM RS3 Gen_ Rz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: GN Netcom A/S

EUT: Cordless headset with base (PP-FLEX}

Model: GN9125 DECT 6.0 / ant.: 2 / 1924.992 MHz
Operator: Eurofins ETS Product Service Gmbl / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC

Test Specification: according to RSS-Gen

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:188.758MHz Emax:33.44dBuvV/m RBW: 100 kHz

Level [dBuY/m]
45,00

40.00 -

35.00

30.00 };

25.00

21.87—
30M 60M 80M 100M 120M 140M 160M 180M  200M

Frequency [Hz]

-—--MES 1. R35-Gen_ Rx
———LIM RSS5 Gen_ Rx
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

Cordless headset with base (PP-FLEX)
GN9125 DECT 6.0 / ant.: 2 /
Eurcfins ETS Product Service GmbH /
25°C / Unem,: 3.7 V DC

according to R55-Gen

Dist.: 3m, Ant.: HL 223, ampl.
Freg:991.984MHz Emax:22.25dBuV/m RBW: 100 kHz

1924.,992 MHz
Mr. Handrik

Level [dBpV/m]
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder:

EUT:
Model:
Qperator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S
Cordless headset with base
GN9125 DECT 6.0 /

(PP-FLEX)
ant,: 2 /

Burofins ETS Product Service Gmbi /

25°C / Unom.:
according to R5S5-Gen

Dist.: 3m,

3.7 Vv DC

Ant.: HL 223, ampl.

Mr.

Freg:456.513MHz Emax:25.51dBuV/m RBW: 100 kHz

1924,992 MHz
Handrik

Level [dBuV/m]
60.00
50.00 7
4000 F— -
30.00
! N o

20.00 E BRI G
10.00 |— < - —
3.59
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Frequency [Hz]
--MES 2. R55-Gen Rx
—--LIM RSS5 Gen Rx
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdex: GN Netcom A/S

RUT: Cordless headset with base (PP-FLEX)

Model: GN9125 DECT 6.0 / ant.: 2 / 1924.992 MH=z
Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC

Test Specification: according to §15109, peak detector

Comment 1: Dist.: 3m, Ant.: HL025, ampl.

Comment 2: Freq:3.820GHz Emax:45.13dBpV/m RBW: 1 MHz

Level [dBuVIm]

55.00

50.00 —
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Lot onlg
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27.34
1G 1.5G 2G 2.5G 3G 3.5G

Frequency [Hz]
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: GN Netcom A/S

EUT: Cordless headset with base (PP-FLEX)

Model : GN9125 DECT 6.0 / ant.: 2 / 1924.9392 MHz
Operator: . Furofins ETS Product Service Gmbl / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC

Test Specification: according to $§15109, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, ampl.

Comment 2: Freq:3.940GHz Emax:45.71dBpV/m RBW: 1 MHz

Level [dBuV/m]
55.00

50.00 —-
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40.00¢
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: GN Netcom A/S

EUT: Cordless headset with base (PP-FLEX)

Model: GN9125 DECT 6.0 / ant.: 2 / 1924.992 MHz
Operator: Eurofins ETS Product Service GmbH / Mr, Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC

Test Specification: according to §15109%, peak detector

Comment 1: Dist.: 3m, Ant.: HL0O25, ampl.

Comment 2: Freg:7.952GHz Emax:46.28dBpV/m RBW: 1 MHz

Level [dBpW/m]

55.0

50.0—

45.0

40.0

34.3
4G 5G 6G 7G

Frequency [Hz]

ffffff MES 4. RSS5-Gen Rx
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: GN Netcom A/S

EUT: Cordless headset with base (PP-FLEX}

Model : GN92125 DECT 6.0 / ant.: 2 / 1924.992 MEzZ
Operatorxr: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 25°C / Unom.: 3.7 V DC

Test Specification: according to §15109, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, ampl.

Comment 2: Freq:8.000GHz Emax:46.04dBpV/m RBW: 1 Miz

Level [dBpv/im]
55.00

50.00 — -

45.00

40.00

34.49 :
4G 5G 6G 7G 8G

Freguency [Hz]

—— MES 4. RSS5-Gen Rx
LIM RS5 _Gen_Rx

Page 1/1 27.00.08 11:19 Overview / Antenna horizontal



Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Duo / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:194.208MHz Emax:33.38dBuV/m RBW: 100 kH=z

Level [dBpv/m]
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Duo / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH /  Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according tec R38S-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BK 116

Comment 2: Freq:196.934MHz Emax:33.90dBpV/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdclder:
EUT:

GN Netcom A/S
Cordless headset with Base

Model: GN9125 UPCS / Duo / Ch.: 1.924 GEz / Ant.: 1
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)
Test Specification: according to RSS-Gen Issue 1
Comment 1: Dist.: 3m, Ant.: HL 223, ampl.
Comment 2: Freq:996.794MHz Emax:24.44dBpv/m RBW: 100 kHz
B ]
Level [dBpV/m]
60.00
50.00
40.00
30.00
W’%’“w"ﬂ“‘l‘;
20.00 WN‘W%ANWMW
TRTTOE s
4ﬁJ }f\f'\"{“ -
10,00 (i g™
7
200M  300M 400M 500M 600M 700M 800M 900M 1G

Frequency [Hz]

LIM RSS Gen_Rx

—MES 2. R55-Gen_Rx

Page 1/1 07/07/2008

14;24 Overview / Antenna vertical



Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Duo / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Burofins ETS Product Service GmbE / Mr. Meng
Test Conditions: Tnom.: 25°C / Unem: 3.7 VDC (Battery)

Test Specification: according to RS§5-Gen Issue 1

Comment. 1: Dist.: 3m, Ant.: HL 223, ampl.

Comment 2: Freq:996.794MHz Emax:27.524dBuV/m RBEW: 100 kiz

Level [dBpV/m]
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Duo / Ch.: 1.924 GHz / Ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA%120D, ampl.

Comment 2: Freg:3.964CHz Emax:44.03dBpV/m REW: 1 MH=z
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model : GN9125 UPCS / Duo / Ch.: 1.9%24 GHz / Ant.:
Test Site / Operator: Eurofins ETS Product Service GmbE / Mr. Meng
Test Ceonditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:3.862GHz Fmax:44.17dBpvV/m RBW: 1 MiHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S
Cordless headset with Base

GN9125 UPCS / Duo / Ch.: 1.9%924 GHz / Ant.:

Eurcfins ETS Product Service GmbH / Mr. Meng
Thom.: 25°C / Unom: 3.7 VDC (Battery)
according to RSS-Gen Issue 1

Dist.: 3m, Ant.: BBHAS120D, ampl.
Freq:7.984GHz Emax:49.83dBpv/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Duo / Ch,: 1.924 GHz / Ant.: 1
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RS85-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.

Comment 2: Freq:7.655GHz Emax:49.28dBpvV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval
EUT:
Model:

Holdolder:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment. 1:

Comment 2:

GN Netcom A/S
Cordless headset with Base

GN9125 UPCS / Duc / <Ch.: 1.924 GHz / Ant.:

Eurofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.7 VDC {Battery)
according to RSS-Gen Issue 1

Dist.: 3m, Ant.: BBHA9120D, ampl.
Freq:11.599GHz Emax:41.81dBuV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Duo / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: accerding to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:11.335GHz Emax:42.49dBpV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder:
EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S
Cordless headset with Base

GN9125 UPCS [/ Micro / Ch.: 1.924 GHz / Ant.:

Furofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.7 VDC (Battery)
according to RSS-Gen Issue 1

Dist.: 3m, Ant.: HK 116

Freq:200,000MHz Emax:33.03dBpV/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EOT: Cordless headset with Base

Model: GN9125 UPCS / Micro / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RS5-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:18%.780MHz Emax:33.50dBpv/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Micro / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: HL 223, ampl.

Comment 2: Freq:988.778MHz Emax:23.30dBuv/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Micre / Ch.: 1.924 GHEz / &nt.: 1
Test Site / Operator: Furofins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RS5S5-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: HL 223, ampl.

Comment 2: Freq:663.327MHz Emax:28.83dBuv/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

hpproval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Micro / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RS5S-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.

Comment 2: Freq:3.880GHz Fmax:44.28dBuvV/m RBW: 1 Miz

Level [dBpV/im]
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Micro / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: BEurcfins ETS Product Service GmbH / Mr., Meng

Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RS5-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:3.528GHz Fmax:44.04dBpv/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Micre / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH /  Mr. Meng

Test Conditions: Tnom.: 25°C / Uncm: 3.7 VDC (Battery)

Test Specification: according to RS5-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:7.888GHz Emax:4%.01dBpV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Micre / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom.: 25°C / Unem: 3.7 VDC (Battery)

Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHAS120D, ampl.

Comment 2: Freq:7.960GHz Emax:48.61dBuv/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Micro / Ch.: 1.8%24 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery}

Test Specification: according to RSS5-Gen Issue 1

Comment. 1: Dist.: 3m, Ant.: BBHA9120D, ampl,

Comment 2: Freg:11.351GHz Emax:41.63dBpV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Micre / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RSS-Gen Issue 1

Comment. 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:11.760GHz Emax:41.84dBpV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder:

EUT:
Model:
Test Site /

Cperator:

Test Conditions:
Test Specification:

Comment 1:
Comment. 2:

GN Netcom A/S
Cordless headset with Base

GN9125 UPCS [/ Midi / Ch.: 1.924 GHz / &Ant.: 1

Eurofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.7 VDC (Battery)
according to RS5-Gen Issue 1

Dist.: 3m, Ant.: HK 116

Freq:190.461MHz Emax:32.82dBuV/m RBW: 100 kiz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval
EUT:
Model:

Holdolder:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S
Cordless headset with Base

GNG125 UPCS / Midi / Ch.: 1.924 GHz / Ant.: 1

Eurofins ETS Product Service GmbH / Mr. Meng
Tnom.: 25°C / Unom: 3.7 VDC (Battery)
according to RS5-Gen Issue 1

Dist.: 3m, Ant.: HK 116

Freq:194.549MHz Emax:33.27dBpV/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Midi / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom,: 25°C / Unom: 3.7 VDC (Battery}

Test Specification: according to RS55-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: HL 223, ampl.

Comment 2: Freq:996.7%4MHz Emax:24.06dBpv/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Midi / Ch.: 1.924 GHz / BAnt.: 1
Test Site / Operator: Burofins ETS Product Service GmbH / Mr. Meng
Test Ceonditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RSS-Gen Issue 1

Comment. 1: Dist.: 3m, Ant.: HI 223, ampl.

Comment 2: Freq:996.794MHz Emax:26.13dBpV/m RBW: 100 kHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Midi / Ch.: 1.924 GHz / &nt.: 1
Test Site / Operator: Eurofins BTS Product Service GmbH / Mr. Meng

Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA%9120D, ampl.

Comment 2: Freq:3.922GHz Emax:43.66dBpv/m RBW: 1 MHAz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model : GN9125 UPCS / Midi / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / TUnom: 3.7 VDC {(Battery)

Test Specification: according to RS5-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:3.922GHz Emax:43.66dBpv/m RBW: 1 Miz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

bpproval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Midi / Ch.: 1.%924 GHz / Ant.:
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnem. : 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to R55-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBBEAS120D, ampl.

Comment 2: Freq:7.968GHz Emax:49.00dBpV/m RBW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Midi / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operateor: Burofins ETS Product Service GmbH / Mr. Meng

Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:7.960GHz Fmax:50.13dBpV/m REW: 1 MHz
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom A/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Midi / Ch.: 1.924 GHz / Ant.:
Test Site / Operator: Rurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery}

Test Specification: according to RSS-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.

Comment 2: Freq:11.126GH0z Emax:41.61dBuv/m RBW: 1 MH=z
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdolder: GN Netcom &/S

EUT: Cordless headset with Base

Model: GN9125 UPCS / Midi / Ch.: 1.924 GHz / Ant.: 1
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Meng
Test Conditions: Tnom.: 25°C / Unom: 3.7 VDC (Battery)

Test Specification: according to RS5-Gen Issue 1

Comment 1: Dist.: 3m, Ant.: BBHAY9120D, ampl.

Comment 2: Freq:11.287GHz Emax:41.%4dBpvV/m RBW: 1 MHz
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